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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01D

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
6dB, 26dB and 99%
. . i - ) > Pass -
31 15.403() Occupied Bandwidth 500kHz
3.2 15.407(a) Maximum Conducted <30 dBm Pass ;
Output Power
3.3 15.407(a) Power Spectral Density < 30 dBm/500kHz Pass -
Under limit
3.4 15.407(b) Unwanted Emissions 15.407(b)(4)(i) &15.209(a) Pass 11.95dB at
45.520 MHz
Under limit
35 15.207 AC Conducted Emission 15.207(a) Pass 20.86 dB at
0.151 MHz
15.203 &
. i . . Pass -
3.6 15.407(a) Antenna Requirement 15.203 & 15.407(a)

Conformity Assessment Condition:

1. The testresults (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or

in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091

Page Number
Report Issued Date : Nov. 15, 2023
Report Version

: 40f 26

: Rev. 01
Report Template No.: BU5-FR15EWLB4 AC MA Version 1.4
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1 General Description

1.1 Applicant

Ring LLC
12515 Cerise Ave, Hawthorne, CA 90250 USA

1.2 Product Feature of Equipment Under Test

Product Feature

Equipment Battery Doorbell Pro
Brand Name ring

Model Name 5F79E9

FCCID 2AEUPBHARG091

Conducted: G9D2G90633150264
Conduction: G9D2G90431520124

SN Radiation:
G9D2G90431460003
G9D2G90633050019

HW Version DVT 4

SW Version 1.2.118

EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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1.3 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx/Rx Channel Frequency Range 5745 MHz ~ 5825 MHz

<SISO Ant. 1/2>:

802.11a :17.74 dBm / 0.0594 W
Maximum Output Power 802.11n HT20 : 17.64 dBm / 0.0581 W
802.11ac VHT20 : 17.70 dBm / 0.0589 W
802.11ax HE20 : 17.81 dBm / 0.0604 W

<SISO Ant. 1/2>:
802.11a:17.93 MHz

99% Occupied Bandwidth 802.11n HT20 : 18.08 MHz
802.11ac VHT20 : 17.98 MHz
802.11ax HE20 : 18.98 MHz

<Ant. 1> : IFA Antenna with gain 3.9 dBi

Antenna Type / Gain <Ant. 2> : IFA Antenna with gain 3.3 dBi
802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
Type of Modulation 802.11ac/ax : OFDM (BPSK / QPSK / 16QAM / 64QAM
/ 256QAM/1024QAM)
Note:

1. 5G WLAN supports for SISO mode only.

2. 802.11ax HE20 support OFDMA full RU tone and partial RU tone, both full RU and partial RU-left
(for low CH) and partial RU-right (for high CH) are tested for conducted power/PSD, the full RU
power > partial RU, therefore the full RU perform full test and Partial RU verified spurious and band
edge.

3. The device does not support 802.11ax channel puncture mode.

1.4 Modification of EUT

No modifications are made to the EUT during all test items.
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1.5 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Test Site Location Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

_ ) ) FCC Test Firm
Sporton Site No. FCC Designation No. ) )
Registration No.

Test Site No. COOLKS
03CHO05-KS CN1257 314309
THO1-KS
1.6 Test Software
Iltem Site Manufacturer Name Version
FCC 15C-15E
1. THO1-KS SPORTON Test Tools 10.0
Ver10.0_210607
2. 03CHO05-KS AUDIX E3 6.2009-8-24
3. CO01-KS AUDIX E3 6.2009-8-24

1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 15 Subpart E

¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

4 ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane) were recorded in this
report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel
Freq. Freq.
Frequency Band Channel (MH2) Channel (MH2)
R 149 5745 161 5805
- 4
UNIL3 153 5765 165 5825
157 5785 - -
2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

SISO Ant.1/ Ant.2:

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11ac VHT20 MCSO0
802.11ax HE20 MCSO0
AC
Conducted | Mode 1 : Bluetooth TX + WLAN Link(5G) + Battery 1 + Adapter 1
Emission
U-NII-3 : 5745-5825 MHz
cn.# 802.11a 802.11n HT20 802.11ac VHT20 802.11ax HE20
L Low 149 149 149 149
Middle 157 157 157 157
H High 165 165 165 165
Sporton International Inc. (Kunshan) Page Number : 80f 26
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2.3 Connection Diagram of Test System

For AC Conducted Emission:

Power

Source

WLAN AP

Notebook

EUT

This example is connection diagram of EUT test configurations.

For detall, please refer to test mode configuration and setup photographs for each test item.

For Radiated Emission:

Power

Source

EUT

This example is connection diagram of EUT test configurations.

For detall, please refer to test mode configuration and setup photographs for each test item.

Sporton International Inc. (Kunshan)
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Report No. : FR330811-01D

2.4  Support Unit used in test configuration and system
Item |[Equipment |Trade Name [Model Name FCCID Data Cable Power Cord
1. |WLANAP [LINKSYS WRT 1900 ACS  |N/A N/A Unshielded,1.8m
AC I/P:
Unshielded, 1.8 m
2. |Notebook Lenovo V130-15IKB005 |N/A N/A DC O/P:
Shielded, 1.8 m
AC/DC DEE VAN
3. |Adapter1 |ENTERPRISE 232_212502106-24 N/A N/A N/A
(US) CO., LTE
2.5 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuous transmit.

For AC power line conducted emissions, the EUT was set to connect with the WLAN AP under large
package sizes transmission.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 7.2 dB.

Offset(dB) = RF cable loss(dB).
=7.2(dB)

Page Number : 10 of 26
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3 Test Result

3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85GHz

2. For 6dB BW, Set RBW = 100kHz.
For 26dB BW, Set RBW = approximately 1% of the emission bandwidth.
For 99% OBW, Set RBW = 1% to 5% of the OBW.

3. For 26dB BW, Set the VBW > RBW.

For 6dB BW & 99% OBW, Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o A

Measure and record the results in the test report.

3.1.4Test Setup

ole

Spectrum Analyzer EUT
3.1.5Test Result of 6dB and 26dB and 99% Bandwidth
Please refer to Appendix A.
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Minimum 6dB Bandwidth
Spectrum @

Ref Level 17.20 dém Offset 7.20 d8 & RBW 100 kHz

fe Att 20 dB SWT 1.1ms & VBW 300 kHz Mode Sweep
@ 1Pk Max
mM1[1] 5.01 dBm
10 dBm=——=01 10.770 dBr — 5.7381000 GHz
M1 D2
ot LT T T v 2.06 dB
D2 4.770 dBnv WW L “‘"‘f\lﬂ.lll'l 14.4500 MHz
0dBm r/ \
-10 dBm 7 “{r\
]
_20 dBm - \JII"»VA r\w‘! i ’Nﬂf‘wﬂn Lt
Y

A
30 a"luv I'“""‘r WM r
n Wy

-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.745 GHz 1001 pts Span 50.0 MHz
=
L J W e

Date: 28 MAR.2023 14:14:32

| Maximum 26dB Bandwidth

Spectrum nf

Ref Level 27.20 dém Offset 7.20 dB & RBW 300 kHz

& Att 30 dB SWT 1ms @ YVBW 1 MHz Mode Sweep
@ 1Pk View
M1[1] 13.49 dBm
20 dém 7 5.8234020 GHz
¥ ndg 26.00 dB
10 dem — D Pl WWWM 20.421000000 MHz
(l Q factor \L 197.9
0 dém
W \
-10 dbm T4 gttt Wity T2
e ML.M
20 dp, 2 b
e T
Rl
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.825 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc \ ¥-value | Y-value | Function \ Function Result |
M1 1 5.823402 GHz 13.49 dBm nde down 29.421 MHz
T1 1 5.809665 GHz -13.76 dBm nde 26.00 dB
T2 1 5.832086 GHz -12,54 dBm Q factor 197.9
—
il ) (T
Date: 19.APR 2023 00:22:47
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| Maximum 99% Occupied Bandwidth
Spectrum

(%)
A
Ref Level 27.20 dém  Offset 7.20 dB & RBW 300 kHz
Jo Att 30 dB SWT 1ms & VBW 1 MHz
@152 Max

Mode Sweep

M1[1] 14.92 dBm
20 dem Tt

5.8242010 GHz
Occ Bw 18.981018981 MHz
10 dem b psnuemngtisolls [ sy o
y et s

1
0 dBm J .

-10 dBm

YT

i by Wy

G
-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.825 GHz
Marker

Type | Ref | Trc | X-value |

M1 1

Ti 1

T2 1

Jl

Date: 18.APR.2023 22:20:19

1001 pts Span 50.0 MHz

¥Y-value | Function | Function Result |
5.824201 GHz 14.92 dBm

5.8154595 GHz 6.05 dBm Occ Bw 18.9681018981 MHz
5.8344406 GHz 6.87 dBm

—
J [ CEREREE ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.
Method PM (Measurement using an RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum power
control level.
3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

3.2.4Test Setup

CE [ e

Power Meter Attenuator

EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

Measure the duty cycle.

Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW = 500KHz (or 300 kHz if the SA can’t set RBW=500KHz).

Set VBW = 1 MHz.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Detector = RMS

Trace average at least 100 traces in power averaging mode.

If the SA can’t set RBW=500KHz, then add 10 log(500kHz/RBW) to the test result

Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
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3.3.4Test Setup

e ]

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHz)

Spectrum

o
A
Ref Level 27.20 dBém Offset 7.20 dé & RBW 300 kHz

| Att 30 dB & SWT 20 ms & VBW 1 MHz
SGL Count 100/100

@ 1Rm AvgPwr

Mode Sweep

mM1[1] 1.93 dBm
20 dBm

5.7443510 GHz

10 dem:

M1

0 dem

-10 dBm

] II
-20 dem -

-30 dBm

-40 dBm foud \ o
e e v,
st et
-50 dBm

-)WM

-60 dBm

-70 dBm:
CF 5.745 GHz 1001 pts Span 50.0 MHz
il ] i

Date: 11.MAY.2023 05:16:59

Note: Average Power Density (dB) = Measured value + Duty Factor + RBW offset
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5.725-5.85 GHz band:
15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
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EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20l0g (dwveas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m

(3) ANSI C63.10-2013 clause 12.7.3 note 97
As specified by regulatory requirements, emissions above 1000 MHz that are outside of the
restricted bands are subject to a peak emission limit. However, an out-of-band emission that
complies with both the average and peak general regulatory limits is not required to satisfy the

peak emission limit.

3.4.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3Test Procedures

1.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW = 300 kHz

. Detector = Peak

. Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

. VBW 2 3 MHz

. Detector = Peak

. Sweep time = auto

. Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz
. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than peak
limit (that means the emission level in average mode also complies with the limit in average
mode), then peak values of EUT will be reported, otherwise, the emissions will be measured in

average mode again and reported.
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3.4.4Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

o0

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

R Antenna

3m

i

EUT

S0cm

1
Metal Full Soldered Ground Plane

R e

Spectrum Analyzer j Receiver

For radiated emissions above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oc
Spectrum Analyzer / Receiver
Sporton International Inc. (Kunshan) Page Number 1 20 of 26
TEL : +86-512-57900158 Report Issued Date : Nov. 15, 2023
FCC ID: 2AEUPBHARG091 Report Version : Rev. 01

Report Template No.: BU5-FR15EWLB4 AC MA Version 1.4



saranas. FCC RF Test Report Report No. : FR330811-01D

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.
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3.5.4 Test Setup

TRt g b s S S T T e s e e e e e T e T B g S ey e s e I
| |
| |
| Rear of EUT to be flushed |
I with rear of table top ]
| 1
| |
| |
| — |
l we EUT I
| - - [ | l 80 cm to
| Receiver | ground
I 5002 RF Cable 8lam I plane
| |
|
| i 2 :
| | L
I A |
|
| AC :
| AMH || |
| (LISHY | [
| |
| 2 . | i
I i | s
I / - Bonded to horizontal l 5 -
- round plane ~
LS. ctbstprind o O - . v
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements

3.6.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.6.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. L Calibration
Instrument Manufacturer | Model No. |[Serial No. [Characteristics . Test Date Due Date Remark
Spectrum _ Mar. 28, 2023~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz | Oct. 12, 2022 May 11, 2023 Oct. 11, 2023 (THO1-KS)
Pulse Power . 300MHz~40GH Mar. 28, 2023~ Conducted
Senor Anritsu MA2411B 0917070 2 Jan. 05, 2023 May 11, 2023 Jan. 04, 2024 (THO1-KS)
. 50MHz Mar. 28, 2023~ Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 05, 2023 May 11, 2023 Jan. 04, 2024 (THO1-KS)
. . MY564000 | 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A 04 ax 30dBm Oct. 13, 2022 | Aug. 28, 2023 | Oct. 12, 2023 (03CHO05-KS)
EXA Spectrum . MY551502 | 10Hz-44G,MAX Radiation
Analyzer Keysight N9010A a4 30dB Mar. 24, 2023 | Aug. 28, 2023 | Mar. 23, 2024 (03CHO05-KS)
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 16, 2022 | Aug. 28, 2023 | Oct. 15, 2023 (Oﬁgﬂ'ggf’}?s)
Bilog Antenna TeseQ CBL6111D | 49922 | 30MHz-1GHz | Apr. 09, 2023 | Aug. 28, 2023 | Apr. 08, 2024 (Osgﬂ'ggf’}?s)
Double Ridge : N Radiation
Horn Antenna ETS-Lindgren 3117 00218642 | 1GHz~18GHz |Apr. 06, 2023 | Aug. 28, 2023 | Apr. 05, 2024 (03CHO05-KS)
Radiation
SHF-EHF Horn Com-power AH-840 101093 | 18GHz~40GHz | Jan. 08, 2023 | Aug. 28, 2023 | Jan. 07, 2024 (O3CH_O§-KS)
Amplifier SONOMA 310N 380826 | 9KHz-1GHz | Jul. 06,2023 | Aug. 28, 2023 | Jul. 05, 2024 (Oggﬂ'ggf’gs)
- Radiation
Amplifier EM EM18G40GA | 060852 18~40GHz Jan. 05, 2023 | Aug. 28, 2023 | Jan. 04, 2024 (03CHO5-KS)
. . . Radiation
high gain Amplifier EM EMO01G18GA | 060839 1Ghz-18Ghz | Oct. 12, 2022 | Aug. 28, 2023 | Oct. 11, 2023 (03CHO05-KS)
o Radiation
Amplifier EM EMO01G18GA | 060833 1Ghz-18Ghz | Jan. 05, 2023 | Aug. 28, 2023 | Jan. 04, 2024 (03CH05-KS)
F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR Aug. 28, 2023 NCR (03CHO5-KS)
Radiation
Turn Table ChamPro EM 1000-T | 060762-T | 0~360 degree NCR Aug. 28, 2023 NCR (03CHO5-KS)
Antenna Mast ChamPro | EM1000-A | 060762-A| 1m~4m NCR Aug. 28, 2023 NCR Radiation
nes (03CHO5-KS)
i . Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; | May 24, 2022 | May 08, 2023 | May 23, 2023 (CO01-KS)
AC LISN Conduction
(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 13, 2022 | May 08, 2023 | Oct. 12, 2023 (CO01-KS)
equipment)
Conduction
AC LISN MessTec AN3016 060105 9kHz~30MHz | May 24, 2022 | May 08, 2023 | May 23, 2023 (CO01-KS)
ABP00000| AC 0V~300V, Conduction
AC Power Source Chroma 61602 0811 45Hz~1000Hz | OCt 12,2022 | May 08, 2023 | Oct. 11, 2023 (CO01-KS)
NCR: No Calibration Required
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saronas. FCC RF Test Report Report No. : FR330811-01D

5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Iltem Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +2.26 dB
Occupied Channel Bandwidth +0.1 %
Conducted Power Spectral Density +0.88 dB

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 2 94dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.28dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.88dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 26dB
of 95% (U = 2Uc(y)) '
----------- THE END ----------
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Appendix A. Conducted Test Results
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Jacob Zhang

Temperature:

21~25
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Relative Humidity:

51~54

%

A-10f7



6dB and 26dB EBW and 99% OBW

TEST RESULTS DATA

Report Number : FR330811-01D

U-NII-3 single antenna

99% 26dB 6 dB 6 dB
Bandwidth Bandwidth Bandwidth i
Mod. | pae [N O | ity | (e (MHz) (MHz) Vin.Limit Pass/Fail
(MHz)
Ant 1 Ant2 | Ant1 Ant2 | Ant1 Ant 2

11a 6Mbps | 1 149 5745 17.33 17.38 25.52 26.32 14.45 15.10 0.5 Pass
11a 6Mbps | 1 157 5785 17.53 17.58 28.82 26.42 15.10 15.10 0.5 Pass
11a 6Mbps | 1 165 5825 17.63 17.93 28.37 29.42 15.10 15.30 0.5 Pass
HT20 | MCSO | 1 149 5745 17.88 17.98 24.23 23.68 15.10 15.10 0.5 Pass
HT20 | MCSO | 1 157 5785 18.03 17.93 24.18 23.28 14.70 15.05 0.5 Pass
HT20 | MCSO | 1 165 5825 18.08 18.03 24.08 22.58 15.15 15.10 0.5 Pass
VHT20| MCSO | 1 149 5745 17.83 17.88 21.93 21.68 15.10 15.15 0.5 Pass
VHT20| MCSO0 | 1 157 5785 17.98 17.93 21.88 22.43 15.05 15.05 0.5 Pass
VHT20| MCSO0 | 1 165 5825 17.98 17.98 22.88 21.93 15.10 15.10 0.5 Pass
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TEST RESULTS DATA
Average Power Table

Report Number : FR330811-01D

U-NII-3 single antenna

Duty Average FCC
Conducted Power Conducted DG Power
Mod. Dz NTX CH. Freq. Factor with duty factor Power Limit (dBi) Pass/Fail Setting
Rate (MHz) (dB) (dBm) (dBm)
Ant 1 Ant2 | Ant1 Ant 2 SUM | Ant1 | Ant2 [ Ant1 | Ant2 Ant 1| Ant2
11a | 6Mbps | 1 149 5745 | 0.11 0.11 17.74 | 17.70 30.00 | 30.00 | 3.90 | 3.30 Pass 18 18
11a | 6Mbps | 1 157 5785 | 0.11 0.11 17.60 | 17.55 30.00 | 30.00 | 3.90 | 3.30 Pass 18 18
11a | 6Mbps | 1 165 5825 | 0.11 0.11 17.58 | 17.59 30.00 | 30.00 | 3.90 | 3.30 Pass 18 18
HT20 | MCSO | 1 149 5745 | 0.12 0.12 | 17.59 | 17.64 30.00 | 30.00 | 3.90 | 3.30 Pass 18 18
HT20 | MCSO | 1 157 5785 | 0.12 0.12 | 17.51 | 17.48 30.00 | 30.00 | 3.90 | 3.30 Pass 18 18
HT20 | MCSO | 1 165 5825 | 0.12 0.12 | 1745 | 17.41 30.00 | 30.00 | 3.90 | 3.30 Pass 18 18
VHT20| MCSO | 1 149 5745 | 0.12 0.12 | 17.61 | 17.70 30.00 | 30.00 | 3.90 | 3.30 Pass 18 18
VHT20| MCSO | 1 157 5785 | 0.12 0.12 | 17.48 | 17.49 30.00 | 30.00 | 3.90 | 3.30 Pass 18 18
VHT20| MCSO | 1 165 5825 | 0.12 0.12 | 17.41 | 17.43 30.00 | 30.00 | 3.90 | 3.30 Pass 18 18
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR330811-01D

U-NII-3 single antenna
Duty 10log Average . Average
(500kHz Power Density PSD DG
Mod. | Pata [\l cn. | Frea: i /RBW) with Duty Factor Limit (dBi) Pass
Rate (MH2) () Factor (dB) (dBm/500kHz) (dBm/500kHz) [Fail
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a | 6Mbps| 1 | 149 | 5745 | 011 | 011 | 222 | 222 | 410 | 426 30.00 | 30.00 | 3.90 | 3.30 | Pass
11a | 6Mbps| 1 | 157 | 5785 | 0.11 | 041 | 222 | 222 | 403 | 411 30.00 | 30.00 | 3.90 | 3.30 | Pass
11a | 6Mbps| 1 | 165 | 5825 | 0.11 | 011 | 222 | 222 | 421 | 416 30.00 | 30.00 | 3.90 | 3.30 | Pass
HT20 | MCSO | 1 | 149 | 5745 | 0.12 | 012 | 222 | 222 | 389 | 388 30.00 | 30.00 | 3.90 | 3.30 | Pass
HT20 | MCSO | 1 | 157 | 5785 | 0.12 | 042 | 222 | 222 | 374 | 381 30.00 | 30.00 | 3.90 | 3.30 | Pass
HT20 | MCSO | 1 | 165 | 5825 | 0.12 | 012 | 222 | 222 | 384 | 379 30.00 | 30.00 | 3.90 | 3.30 | Pass
VHT20| MCSO | 1 | 149 | 5745 | 0.12 | 012 | 222 | 222 | 392 | 3.9 30.00 | 30.00 | 3.90 | 3.30 | Pass
VHT20| MCSO | 1 | 157 | 5785 | 0.12 | 012 | 222 | 222 | 385 | 391 30.00 | 30.00 | 3.90 | 3.30 | Pass
VHT20| MCSO | 1 | 165 | 5825 | 0.12 | 012 | 222 | 222 | 394 | 395 30.00 | 30.00 | 3.90 | 3.30 | Pass
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TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

Report Number : FR330811-01D

U-NII-3 single antenna

99% 26dB 6 dB 6 dB

Bandwidth Bandwidth Bandwidth i
Mod. | D22 | Nx| CH. (',:\;E‘l) C;Lég_ (MHz) (MHz) Wz | win Limit | Pass/Fail

(MHz)

Ant 1 Ant2 | Ant1 Ant2 | Ant1 Ant 2

HE20 | MCSO 1 149 5745 Full 18.83 18.93 20.73 20.88 18.00 18.20 0.5 Pass
HE20 | MCSO 1 157 5785 Full 18.93 18.93 20.88 20.93 18.20 18.35 0.5 Pass
HE20 | MCSO 1 165 5825 Full 18.93 18.98 21.13 21.13 18.45 18.05 0.5 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR330811-01D

U-NII-3 single antenna

Duty Average FCC
Conducted Power Conducted DG Power
Mod. Data NTX CH. Freq. RU e with duty factor Power Limit (dBi) Pass/Fail Setting
Rate (MHz) | Config. (dB) (dBm) (dBm)
Ant1 | Ant2 | Ant1 | Ant2 | SUM | Ant1 | Ant2 [Ant1|Ant2 Ant 1|Ant 2
HE20 | MCSO | 1 | 149 | 5745 Full 0.15 0.15 | 17.81 | 17.78 30.00 | 30.00 |3.90 |3.30 Pass 18 | 18
HE20 | MCSO | 1 | 149 | 5745 | 26/0 0.25 0.24 9.28 9.13 30.00 | 30.00 |3.90 |3.30 Pass 95| 95
HE20 | MCSO | 1 | 149 | 5745 | 52/37 | 0.43 042 | 11.65 | 11.44 30.00 | 30.00 |3.90 |3.30 Pass 12 | 12
HE20 | MCSO | 1 | 149 | 5745 | 106/53 | 0.71 0.68 | 14.72 | 14.07 30.00 | 30.00 |3.90 |3.30 Pass 14.5| 145
HE20 | MCSO | 1 | 157 | 5785 Full 0.15 0.15 | 17.63 | 17.68 30.00 | 30.00 |3.90 |3.30 Pass 18 | 18
HE20 | MCSO | 1 | 157 | 5785 | 26/0 0.25 0.24 8.92 8.79 30.00 | 30.00 |3.90 |3.30 Pass 9 9
HE20 | MCSO | 1 | 157 | 5785 | 52/37 | 0.43 042 | 11.78 | 11.56 30.00 | 30.00 |3.90 |3.30 Pass 12 | 12
HE20 | MCSO | 1 | 157 | 5785 | 106/53 | 0.71 0.68 | 14.16 | 13.51 30.00 | 30.00 |3.90 |3.30 Pass 14 | 14
HE20 | MCSO | 1 | 165 | 5825 Full 0.15 0.15 | 17.66 | 17.59 30.00 | 30.00 |3.90 |3.30 Pass 18 | 18
HE20 | MCSO | 1 | 165 | 5825 | 26/8 0.25 0.24 9.04 9.09 30.00 | 30.00 |3.90 |3.30 Pass 10 | 10
HE20 | MCSO | 1 | 165 | 5825 | 52/40 | 0.43 042 | 11.64 | 11.42 30.00 | 30.00 |3.90 |3.30 Pass 125|125
HE20 | MCSO | 1 | 165 | 5825 | 106/54 | 0.71 0.68 | 14.56 | 14.06 30.00 | 30.00 |3.90 |3.30 Pass 15 | 15
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR330811-01D

U-NII-3 single antenna
Duty 10log Average . Average
(500kHz Power Density PSD DG

Mod. | Bt (il cn. | Frea- | RU FEsien /RBW) with Duty Factor Limit (dBi) Pass

Rate (MHz) | Config. (@ Factor (dB) (dBm/500kHz) | (dBm/500kH2) [Fail

Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 [ Ant2

HE20 | MCSO | 1 149 5745 Full 0.15 | 0.15 222 | 222 | 370 3.45 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 149 5745 26/0 | 0.25 | 0.25 222 | 222 | 322 3.31 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 149 5745 | 52/37 | 0.43 | 0.43 222 | 222 | 327 2.99 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 149 5745 [ 106/53 | 0.71 0.71 222 | 222 | 366 3.27 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 157 5785 Full 0.15 | 0.15 222 | 222 | 339 3.35 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 157 5785 26/0 | 0.25 | 0.25 222 | 222 | 294 3.05 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 157 5785 | 52/37 | 0.43 | 0.43 222 | 222 | 3.10 2.83 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 157 5785 | 106/53 | 0.71 0.71 222 | 222 | 333 2.70 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 165 5825 Full 0.15 | 0.15 222 | 222 | 344 3.59 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 165 5825 26/8 | 0.25 | 0.25 222 | 222 | 325 3.22 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 165 5825 | 52/40 | 0.43 | 0.43 222 | 222 | 327 2.92 30.00 | 30.00 [ 3.90 | 3.30 Pass
HE20 | MCSO | 1 165 5825 [ 106/54 | 0.71 0.71 222 | 222 | 3.30 3.35 30.00 | 30.00 [ 3.90 | 3.30 Pass
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 24.2~25.6°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
50.0 | 15E RSS247-AVG
40.0
30.0
20.0| 3
10.0 1 1
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.151 38.60 -27.36 65.96 28.10 0.07 10.43 QP
2+  0.151 35.10 -20.86 55.96 24.60 0.07 10.43 Average
3 0.163 17.68 -47.62 65.30 7.19 0.06 10.43 QP
4 0.163 11.68 -43.62 55.30 1.19 0.0 10.43 Average
5 0.202 24.94 -38.60 63.54 14.50 0.02 10.42 QP
6 0.202 22.64 -30.90 53.54 12.20 0.02 10.42 Average
7 0.247 17.02 -44.84 61.86 6.60 0.04 10.38 QP
8 0.247 11.02 -40.84 51.86 0.60 0.04 10.38 Average
9 0.561 12.34 -43.66 56.00 2.20 -0.05 10.19 QP
10 0.561 6.94 -39.06 46.00 -3.20 -0.05 10.19 Average
11 16.312 14.62 —45.38 60.00 3.60 -0.24 11.26 QF
12 16.312  B.22 -41.78 50.00 -2.80 -0.24 11.26 Average
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saranas. FCC RF Test Report

Report No. : FR330811-01D

_ Temperature : 24.2~25.6°C
Test Engineer : [Amos Zhang - —
Relative Humidity : [37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
50.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0
30.0
20.0
10.0 4
b
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV 3 ~ dBuv _ aBuv dB a8
1 0.150 34.06 -31.94 66.00 23.60 0.03 10.43 QP
2%  0.150 31.96 -24.04 56.00 21.50 0.03 10.43 Average
3 0.170 20.96 -43.98 64.94 10.49 0.04 10.43 QP
4 0.170 14.66 -40.28 54.94 4.18 0.04 10.43 Average
5 0.192 23.07 -40.86 63.93 12.60 0.05 10.42 QP
6 0.192 20.27 -32.66 53.93 9.80 0.05 10.42 Average
7 0.202 23.77 -39.77 63.54 13.30 0.05 10.42 QP
g 0.202 20.77 -32.77 53.54 10.30 0.05 10.42 Average
9 0.510 16.73 -39.27 56.00 6.60 -0.08 10.21 QP
10 0.510 6.83 -39.17 46.00 -3.30 -0.08 10.21 Average
11 1.037 13.59 —42.41 56.00 3.59 -0.11 10.11 @F
12 1.037  3.79 -42.21 46.00 -6.21 -0.11 10.11 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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= as. FCC RF Test Report Report No. : FR330811-01D

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 41~42%

Test Engineer : Koi Ji
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode Band (I?;agzd) Ant Modulation Channel | Frequency g::: RU Remark
Mode 56 U-NII-3 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 57 U-NII-3 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 58 U-NII-3 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 59 U-NII-3 5.725-5.85 1 802.11n HT20 149 5745 MCSO0 - -
Mode 60 U-NII-3 5.725-5.85 1 802.11n HT20 157 5785 MCSO0 - -
Mode 61 U-NII-3 5.725-5.85 1 802.11n HT20 165 5825 MCSO0 - -
Mode 62 U-NII-3 5.725-5.85 1 802.11ac VHT20 149 5745 MCSO0 - -
Mode 63 U-NII-3 5.725-5.85 1 802.11ac VHT20 157 5785 MCSO0 - -
Mode 64 U-NII-3 5.725-5.85 1 802.11ac VHT20 165 5825 MCSO0 - -
Mode 65 U-NII-3 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 66 U-NII-3 5.725-5.85 1 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 67 U-NII-3 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 68 U-NII-3 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 Partial RU26/0 -
Mode 69 U-NII-3 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 Partial RU26/8 -
Mode 70 U-NII-3 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 Partial RU52/37 -
Mode 71 U-NII-3 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 Partial RU52/40 -
Mode 72 U-NII-3 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 Partial RU106/53 -
Mode 73 U-NII-3 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 Partial RU106/54 -
Model35 U-NII-3 5.725-5.85 2 802.11a 149 5745 6Mbps - -
Mode136 U-NII-3 5.725-5.85 2 802.11a 157 5785 6Mbps - -
Mode137 U-NII-3 5.725-5.85 2 802.11a 165 5825 6Mbps - -
Mode 138 U-NII-3 5.725-5.85 2 802.11n HT20 149 5745 MCSO0 - -
Mode 139 | U-NII-3 5.725-5.85 2 802.11n HT20 157 5785 MCSO0 - -
Mode 140 | U-NII-3 5.725-5.85 2 802.11n HT20 165 5825 MCSO - -
Mode 141 U-NII-3 5.725-5.85 2 802.11ac VHT20 149 5745 MCSO0 - -
Mode 142 U-NII-3 5.725-5.85 2 802.11ac VHT20 157 5785 MCSO - -
Mode 143 | U-NII-3 5.725-5.85 2 802.11ac VHT20 165 5825 MCSO - -
Mode 144 U-NII-3 5.725-5.85 2 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 145 U-NII-3 5.725-5.85 2 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 146 U-NII-3 5.725-5.85 2 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 147 U-NII-3 5.725-5.85 2 802.11ax HE20 149 5745 MCSO0 Partial RU26/0 -
Mode 148 | U-NII-3 5.725-5.85 2 802.11ax HE20 165 5825 MCSO0 Partial RU26/8 -
Mode 149 U-NII-3 5.725-5.85 2 802.11ax HE20 149 5745 MCSO0 Partial RU52/37 -
Mode 150 U-NII-3 5.725-5.85 2 802.11ax HE20 165 5825 MCSO0 Partial RU52/40 -
Mode 151 U-NII-3 5.725-5.85 2 802.11ax HE20 149 5745 MCSO0 Partial RU106/53 -
Mode 152 U-NII-3 5.725-5.85 2 802.11ax HE20 165 5825 MCSO0 Partial RU106/54 -
Mode 144 U-NII-3 5.725-5.85 2 802.11ax HE20 149 5745 MCSO0 Full RU LF
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01D

Summary of each worse mode

Mode Modulation Ch. (FNrIeHc;) (dléi\(/ellm) (dléiunc/i/tm) M(ng)in Pol. Z?/Zk Result Remark
802.11a 149 5633.20 50.72 68.20 -17.48 H PEAK Pass Band Edge

> 802.11a 149 17239.53 52.99 68.20 -15.21 Peak Pass Harmonic
802.11a 157 - - - - - - - Band Edge

> 802.11a 157 17357.60 53.45 68.20 -14.75 \% Peak Pass Harmonic
802.11a 165 5962.00 47.81 68.20 -20.39 H PEAK Pass Band Edge

> 802.11a 165 11650.00 47.67 74.00 -26.33 H PEAK Pass Harmonic
802.11n HT20 149 5637.20 52.03 68.20 -16.17 \Y, PEAK Pass Band Edge

> 802.11n HT20 149 | 17235.13 53.13 68.20 -15.07 \Y, Peak Pass Harmonic
802.11n HT20 157 - - - - - - - Band Edge

00 802.11n HT20 157 17359.80 52.56 68.20 -15.64 \Y Peak Pass Harmonic
802.11n HT20 165 5994.80 48.06 68.20 -20.14 \% PEAK Pass Band Edge

o1 802.11n HT20 165 11650.00 46.99 74.00 -27.01 H PEAK Pass Harmonic
802.11ac VHT20 149 5626.40 50.39 68.20 -17.81 H PEAK Pass Band Edge

6z 802.11ac VHT20 149 17235.00 50.34 68.20 -17.86 \% PEAK Pass Harmonic
802.11ac VHT20 157 - - - - - - - Band Edge

63 802.11ac VHT20 157 17344.40 52.01 68.20 -16.19 \Y Peak Pass Harmonic
802.11ac VHT20 165 5936.80 47.94 68.20 -20.26 \% PEAK Pass Band Edge

o4 802.11ac VHT20 165 11650.00 47.63 74.00 -26.37 H PEAK Pass Harmonic
802.11ax HE20 149 5644.40 50.03 68.20 -18.17 H PEAK Pass Band Edge

65 802.11ax HE20 149 17235.00 51.00 68.20 -17.20 H PEAK Pass Harmonic
802.11ax HE20 157 - - - - - - - Band Edge

06 802.11ax HE20 157 17355.00 50.84 68.20 -17.36 \% PEAK Pass Harmonic
802.11ax HE20 165 5965.60 47.68 68.20 -20.52 H PEAK Pass Band Edge

o7 802.11ax HE20 165 11650.00 47.23 74.00 -26.77 H PEAK Pass Harmonic
802.11ax HE20 149 5631.20 48.77 68.20 -19.43 H PEAK Pass Band Edge

o8 802.11ax HE20 149 - - - - - - - Harmonic
802.11ax HE20 165 5938.40 46.87 68.20 -21.33 H PEAK Pass Band Edge

09 802.11ax HE20 165 - - - - - - - Harmonic
802.11ax HE20 149 5628.80 50.96 68.20 -17.24 H PEAK Pass Band Edge

7 802.11ax HE20 149 - - - - - - - Harmonic
802.11ax HE20 165 5973.60 47.21 68.20 -20.99 H PEAK Pass Band Edge

& 802.11ax HE20 165 - - - - - - - Harmonic
802.11ax HE20 149 5619.60 50.49 68.20 -17.71 H PEAK Pass Band Edge

& 802.11ax HE20 149 - - - - - - - Harmonic
802.11ax HE20 165 5937.20 46.76 68.20 -21.44 H PEAK Pass Band Edge

7 802.11ax HE20 165 - - - - - - - Harmonic
802.11a 149 5650.40 53.69 68.50 -14.81 H PEAK Pass Band Edge

135 802.11a 149 17237.70 55.11 68.20 -13.09 \% Peak Pass Harmonic
802.11a 157 - - - - - - - Band Edge

136 802.11a 157 17360.90 53.43 68.20 -14.77 \% Peak Pass Harmonic
802.11a 165 5936.80 48.05 68.20 -20.15 \% PEAK Pass Band Edge

137 802.11a 165 17475.00 52.37 68.20 -15.83 \% PEAK Pass Harmonic
138 802.11n HT20 149 5646.00 50.88 68.20 -17.32 Y, PEAK Pass Band Edge
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= as. FCC RF Test Report Report No. : FR330811-01D

Mode Modulation Ch. (FNrIeHc;) (d Iéi\(fllm) (dléiunc/i/tm) M(ng)in Pol. Z?/Zk Result Remark
802.11n HT20 149 17235.00 52.11 68.20 -16.09 H PEAK Pass Harmonic
802.11n HT20 157 - - - - - - - Band Edge

139 802.11n HT20 157 17355.00 51.77 68.20 -16.43 \% PEAK Pass Harmonic
802.11n HT20 165 5928.40 48.72 68.20 -19.48 \% PEAK Pass Band Edge
140 802.11n HT20 165 17475.00 52.93 68.20 -15.27 \% PEAK Pass Harmonic
802.11ac VHT20 149 5627.20 50.92 68.20 -17.28 H PEAK Pass Band Edge
m 802.11ac VHT20 149 | 17235.00 52.41 68.20 -15.79 \Y, PEAK Pass Harmonic
802.11ac VHT20 157 - - - - - - - Band Edge
12 802.11ac VHT20 157 | 17355.00 52.32 68.20 -15.88 \Y, PEAK Pass Harmonic
802.11ac VHT20 165 5928.00 47.56 68.20 -20.64 \Y, PEAK Pass Band Edge
13 802.11ac VHT20 165 11650.00 47.66 74.00 -26.34 H PEAK Pass Harmonic
802.11ax HE20 149 5646.40 55.37 68.20 -12.83 H PEAK Pass Band Edge
14 802.11ax HE20 149 17235.00 52.41 68.20 -15.79 \% PEAK Pass Harmonic
802.11ax HE20 157 - - - - - - - Band Edge
145 802.11ax HE20 157 17355.00 51.62 68.20 -16.58 H PEAK Pass Harmonic
802.11ax HE20 165 5930.80 48.71 68.20 -19.49 H PEAK Pass Band Edge
146 802.11ax HE20 165 11650.00 47.65 74.00 -26.35 H PEAK Pass Harmonic
802.11ax HE20 149 5627.60 49.50 68.20 -18.70 H PEAK Pass Band Edge
1w 802.11ax HE20 149 - - - - - - - Harmonic
802.11ax HE20 165 5960.80 46.91 68.20 -21.29 H PEAK Pass Band Edge
148 802.11ax HE20 165 - - - - - - - Harmonic
802.11ax HE20 149 5643.20 49.91 68.20 -18.29 \% PEAK Pass Band Edge
149 802.11ax HE20 149 - - - - - - - Harmonic
802.11ax HE20 165 5936.40 47.22 68.20 -20.98 H PEAK Pass Band Edge
150 802.11ax HE20 165 - - - - - - - Harmonic
802.11ax HE20 149 5631.60 50.74 68.20 -17.46 \% PEAK Pass Band Edge
1 802.11ax HE20 149 - - - - - - - Harmonic
802.11ax HE20 165 5962.40 47.48 68.20 -20.72 H PEAK Pass Band Edge
152 802.11ax HE20 165 - - - - - - - Harmonic
144 802.11ax HE20 149 4552 28.05 40.00 -11.95 \% PEAK Pass LF
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FCC RF Test Report

SPORTON LAB.

Report No. : FR330811-01D

Pol. Horizontal Fundamental
vl dBuVim) mLM{dMWIII)
! | i1
f m N 1134 !
|
975
Ad \ 915 |
A I
2
L M I3 i I ]
0 o ) L Oy B ™
y 5
nW"‘f‘r i ‘WWIHl LTV I T Ty I Y PP j
v e Bl s i
# MWWWW bt W
Peak e
. 5
163
5600 5680. 5760. 5640, 5920, §000
Frequency (MHz)
1000 2200, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SB0 ST B0 -4 A3 M5 16 B 080 10 170 PEA Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
1 5650.40 48.60 65.50 -19.80 30.48 3450 1LO7 .13 0.00 180 178 PEAK -
3 OSTILGD 724510855 -36.10 64.15 3452 1L16 3738 0.00 160 179 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 570.80 75.93 10272 -36.79 6176 .54 1L17 I 608 180 178 PEK 1574500 113,09 --eevv -oeee 105,27 1.5 1.0 37.97 0.0 109 170 PEM
mLM{dMWIII)
138
1
975
B3
650
I I N U-NI-3{AvVG)
m N.-/J
Avg Blank " I R
i
163
1000 2200, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 574500 103,76 ----vn =meee- 95.94 %59 1120 37.97 0.00 109 170 AVERAGE
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Report No. : FR330811-01D

Pol. Vertical Fundamental
1]mLowel(dl!u\ﬂm) 1H|.M{dmwml
) | )
1 m \\ 138 1
\
975
ﬂ'l \ 915 |
j I
2
N I3 i I ]
2 Ly gy I ST
12 -
498 I it
VAR iy y“v“wkw‘ i o quul b A . ) f
2 mﬂ 8o
Peak s
35
1 ki
163
5600 5680. 5760. 5840, 5920, §000
Frequency (MHz)
1000 0. 3400, 4500, 5800, 00
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
" d_BuV/um_dBmTfn_dB_dB_dB_m_deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SEME) SA03 GR00 .97 .81 5 1LES W3 0.0 30 81 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.40 4.9 66.50 -19.68 39.62 34.50 11.87 36.29 .08 380 82 PEAK - . . .
3 S765.20 68.60106.7 -38.16 60.20 34.51 1L15 37.25 0.00 360 82 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5724.00 60.49 120.62 -39.53 7237 34.55 1L17 37.60 0.00 300 82 PEM 1 574500 110,03 ---eem woee- 10320 459 1120 37.97 0.0 e B PEK
1H|.M{dmwml
1138
1
915
b1
650
L Lo UNIL3AVG)
) »
Avg Blank s PR S
“WW
163
1000 . 3400, 4500, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 574500 103,17 --svem woeee 95.35 ¥.59 1120 37.97 0.00 30 B2 AVERAGE
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Report No

. FR330811-01D

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091

Pol. Horizontal Vertical
mLﬂeI(dBlNﬁn] o Lewvel (4Bu/m)
1138 134
915 975
i N3 f 3
g gy LT T iy LT
1 ~ L UNsB(AvG) 1 ~ S UNbAve)
44 " § !
Peak I P - o " A———
b
35 !
Avg
163 163
7000 9200, 1140, 13600 15800 18000 7000 9200 11400, 1 15800 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B B o g Mol B W B & B & o g
1 10499.00 43.85 74.00 -30.15 5.9 38.29 16.36 66.74 0.00 ---  --- PEAK 1 104%0.00 43.65 74.00 -30.35 5,74 38.29 16.36 6674 0.00 -~ --- PEAC
2 172853 SL12 6828 -16.08 54.84 4249 .15 G456 0.8 - --- Peak 1 173953 5199 6B.20 -15.21 S4.87 4252 .16 G456 0.08 - --- Peak
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Report No

. FR330811-01D

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] o Level (dBuVim)
138 134
15 913
3 i g N3
" Il 1L T M GENJ_U—I_ITI_J _1 1 M
L L i) |— = - N ”I"“"‘@
1 1 |
Peak s ot - e
L_:"\
Avg 35 i
1 kl
163
7000 9200, 11400, 1 16800, 18000
7000 5200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read dnt Gable Preamp A Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Bz dBuv/mdBv/in 8 BV oBm B B B o deg
Mz duu/m dBuv/m 8 BV dB/m A8 M8 A8 m deg 1 11570.00 44,05 74.00 -29.95 5.9 38.37 16.41 66.65 0.00 ---  --- PEAC
1 10570.00 45.89 74.80 -28.11 57.76 38.37 16.41 66.65 .00 === PEAK 1175760 5345 6820 -14.75 S5.B 4241 .24 B4R 008 - --- Peak
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SPORTON LAB.

Report No. : FR330811-01D

Pol. Horizontal Fundamental
1‘1"‘Lowel(dlmmn) mLeweI{leNhn)
) | |
i 1134 !
m \\ fh
975
,(ﬂ \ 915 |
813 ! ) ]
2
b 18 4 I ]
it L gy I AT
498 - MW "‘n'\lu 3
s A LT — a
¥ pRaTolinghiH
5/ T M
Peak prncrbte
18
1 ki
163
5600 5680. 5760. 5640, 5920, §000
Frequency (MHz)
1000 . 300, 4600, 5600, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SSHE0 7034 1L -4L0 G411 BB 1LM B9 060 165 169 PENK Frag Level - Line fargin Lavel Factor - Loss Factor Factor Remark
2 5858.80 67.13 109.83 -42.60 61.86 34.82 11.34 39.99 .08 186 169 PEAK - . . .
3 OS9B3.00 46.94 69.53 -10.59 40.44 34.99 1140 .89 0.00 106 169 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 59p2.08 47.81 60.20 -20.39 4184 35.12 11.44 39.79 8.00 186 169 PEM 1 5825.00 119,51 ----vv woeee- 103.84 3475 1131 3939 0.0 106 169 PEAK
mLeweI{leNhn)
1134
915
B3
650
N T R UNIL3AVe)
Y s_/J
Avg Blank s . o —
e
163
1000 . 300, 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5825.00 101,56 ----vv ==-mm- 9489 .75 1131 39,39 000 106 169 AVERAGE
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Report No. : FR330811-01D

Pol. Vertical Fundamental
" Level (dBuVim) mLeveI{leNhn)
3 \ 1134
m \\ rh
975
J \ 915 |
|
f ¢ [T i I ]
850 M ”M " l L] i s UHI-3|
488 .,lmr” \rvltv'r' -‘Jr gt .Ivl"k’l "F!mvn. ’I\'rl‘u'l Adaks o
) 4 WMWM X
1 et
Peak st
18
1 ki
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
1000 . 0. 4600, 5600, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SEAE 60.67 1113 4160 FL.A0 WA 113 1.9 0.00 3B 85 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5856.60 79.18 110.62 -40.44 63.97 34.81 1134 39.9%4 0.0 383 85 PEMK - . . .
359480 47.61 6094 -21.33 4110 35.00 1160 .89 0.00 363 85 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5927.28 47.64 60.20 -20.56 4111 35.01 11.46 39.58 8.00 383 85 PEM 1 5825.00 119,74 --s-vv woeeee 104,07 3475 1131 3939 0.0 303 85 PEK
mLeveI{leNhn)
1134
915
B3
650
L L UNIL3Ave)
484
Avg Blank u s
uwh_,_/‘./\f"
163
1000 . 300, 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5825.00 102.08 -----v ------ 95.33 .75 IL31 39.39 .60 303 B5 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B L v 4 B v
1 1
Peak 8 TR DWWWWWW il
e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeddmBimn B BW B & B 8 o g MedWnBin B BN B & B & a g
1 11650.00 47.67 74.00 -26.33 59.32 38.45 16.46 66.56 0.0 ---  --- PEAK 1 11650.00 46.04 74.00 -27.96 57.69 38.45 16.46 66.56 0.0 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C10 of C85
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01D

Pol. Horizontal Fundamental
1‘1"‘Lowel(dlmll'lin) mLeweI{leNhn)
34 \\\ 1138 1
M 1
975
J \ 915 |
8.3 Kim | ) \
2
M‘f U3 4 I ]
0 | T L e
h Ay
488l s
[ Pl o g i _)
sl
2 v Sl
Peak i | A
1 ki
163
5600 5680. 5760. 5640, 5920, §000
Frequency (MHz)
1000 20, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 S0 S8 B0 -I2.36 ALSD M50 1L B 080 1B 160 PEAC Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
2 S650.80 49.00 68.20-19.18 39.73 .50 1167 %.28 0.00 110 169 PEM -
3OS0 7603 1002 -33.99 67.91 3453 1L17 3748 0.00 110 169 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 STI.0B 73.60 115.46 -41.85 65.45 34.5¢ 1L17 3.5 0.00 110 169 PEM 15500 11157 -meer woeeee 1375 W59 1.0 37,97 0.60 10 159 PEK
mLeweI{leNhn)
1138
1
975
b1
650
L Lo UNIL3AVG)
m J
Avg Blank s - Iy -
ke
163
1000 20, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 574500 102,45 --vvem woeeee 9463 M5 1120 37.97 0.0 119 169 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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FCC RF Test Report

SPORTON LAB.

Report No. : FR330811-01D

Pol. Vertical Fundamental
vl dBuVim) mLeveI{leNhn)
34 \\\ 1138 !
M 1
975
NJ \ 915 |
ik i ) \
2
3 H\M . U3 i I
2 | L gy I ST
1 2.
T Lol
458 WVJ‘. i |M m.m il i ¥ n'Au—lp‘yWr‘r”. Ay ‘F‘II“W‘AW' "
1! MWMWM
Peak e
- 35
163
5600 5680. 5760. 5640, 5920, 5000
Frequency (MHz)
1000 . 30, 4600, 5800, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 ST 5.8 B0 M6 M5 1LE B3 080 1% B PEM Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
1 5630.60 47.95 65.20 -20.20 30.69 3450 1LO7 .18 0.00 1% B4 PEAK -
3 570640 68.58 109.89 -4131 60.35 34.53 1L16 37.45 0.00 29 84 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 ST TRADILGA 4020 65.06 .54 1L17 IS 608 2% B4 PEK 157500 LLTL --eeee oeee 103.89 3.59 1120 37.97 0.0 295 84 PEM
mLeveI{leNhn)
138
1
915
B3
650
I I N U-NI-3{AvVG)
) w
Avg Blank s e, b
U\-\/\f‘*-'“ i
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 574500 102,28 ----vv =oeee- 9445 .59 1120 37.97 0.0 296 B4 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] o Level (dBuim)
1138 134
115 13
3 i g Y
T I Iy ) Y g R [T
L L i) |— = - N ”L@‘“‘@
Peak s f o SPRBOTRN R Y Ly
‘ 32
Avg 35
1 kl
163
7000 9200 11400, 13600, 15800, 18000
7000 9200, 11400, 13600. 15800 18000 Frequency (NHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Bz dBuv/mdBv/in 8 BV oBm B B B o deg
Mz duu/m dBuv/m 8 BV dB/m A8 M8 A8 m deg 1 1149.00 43.07 74.00 -30.93 95.16 38.29 16.36 6674 0.0 ---  --- PEAC
1 1149.00 44.06 74.00 -19.94 56.15 38.29 16.36 66.74 0.0 ---  --- PEAC 1 U353 .03 6820 -15.07 5.8 4251 W16 6456 B8R - - Peak
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samranas. FCC RF Test Report

Report No. : FR330811-01D

Pol. Horizontal Vertical
mLmI(dBlNﬁn] 1 Level (dBuVim)
134 113§
115 13
3 i g Y
" Il 1L T M GENJ_U—I_ITI_J _1 1 M
L ) L ) =+ - _ _ ”mﬂ*\@
Peak 48 { i R T
R ot
32
Avg 35
1 kl
163
7000 9200, 11400, 13600 15800, 18000
7000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Bz dBuv/mdBv/in 8 BV oBm B B B o deg
Mz duu/m dBuv/m 8 BV dB/m A8 M8 A8 m deg 1 11576.00 44,14 74.00 -19.36 56,01 38.37 16.41 66.65 0.0 ---  --- PEAC
1 11576.00 45.81 74.00 -28.99 56.88 38.37 16.41 66.65 0.00 --- PEAK 1 1739.80 5156 68.20 -15.60 545 42.48 0.4 6458 0.8 - --- Peak
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FCC RF Test Report

SPORTON LAB.

Report No. : FR330811-01D

Pol. Horizontal Fundamental
1‘1”Lowel(dl!n\ﬂm) mL&Vd{dMWﬂI}
A ) i
f 1138 1
m \\ H
915
J \ 915 |
| i
2
| 12 U3 813 ’ ]
o ¢ T M
ol 4 | : m o3 4 -
ke RSNyt | WAdh v oLt
N LR A
3 TV e T
Peak st
325
1 k|
163
5600 5680. 5760. 5840. 5020. §000
Frequency (MHz)
1000 200, 3400, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SELE0 707010774 -47.00 6445 M8 1133 BB B0 160 168 PEMK Freg Level - Line fargin Level Factor  Loss Factor Factor Renark
7 SB62.80 67.13 16871 4158 GLA1 .83 1134 40.05 .00 100 168 PEMK -
3 SI.G0 46.89 £9.23 2234 4039 3499 1140 2.3 0.09 180 163 PEAK Mz dBul/m dBuv/m B BV dBfm B B B o deg
4 SO 4760 68.20 -20.60 40.74 35.16 1145 2.75 0.00 100 168 PEAK 1 5805.00 10907 -=-en --eev 10240 %75 1131 939 0.00 108 168 PEAK
mL&Vd{dMWﬂI}
1134
915
B3
650
L o DLNI-3{AvG)
LLE
Avg Blank s - P T ——
LA
163
1000 200, 3400, 4600, 5800, 000
Frequency (NHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5825.00 99.89 ----ee -veee- 93,22 .75 1131 3939 0.60 108 166 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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FCC RF Test Report

SPORTON LAB.

Report No. : FR330811-01D

Pol. Vertical Fundamental
1‘1"‘Lowel(dl!n\ﬂm) mLeweI{leNhn)
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Rl I e e L e
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k 3 FI— WW'W R Wﬂww
Pea e
" F
163
5600 5680. 5760. 5840, 5920, 5000
Frequency (MHz)
1000 200, 3400, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
" d_BuV/um_dBmTfn_dB_dB_dB_m_deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SHLGD 69.57 1G5 40,08 631 M8 L3 NE B0 26 5 PEM Freg Level - Line fargin Level Factor  Loss Factor Factor Renark
1S40 63.13 11227 4409 6LOS MBL 1LI PO 000 18 B3PEM -
359480 46.39 6094 -20.55 39.88 35.00 1140 .89 0.00 263 83 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 SI.E0 43.06 60.20-20.14 4L 3.9 1147 L 000 263 83 PEM L SE5.00 109,18 wevere =oeeee 1250 W75 1310 939 0.8 B B PEAK
mLeweI{leNhn)
1138
915
b1
650
L L UNIL3AVG)
488
Avg Blank s S e S
[l
163
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo g & B @ & B B a g
1 5825.00 109,84 ----vv ooeee- 9.7 %75 1131 1939 0.0 263 B3 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1L LT T JTLm LT
4 B L v 4 B v
1
Peak . . MWMWWWM DWWW i
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeddmBimn B BW B & B 8 o g MedWnBin B BN B & B & a g
1 11650.08 46.99 74.80 -27.01 58.64 38.45 16.46 66.56 @.00 --- --- PEAK 1 11659.00 45.42 74.80 -28.58 57.67 38.45 16.46 66.56 0.08 ---  --- PEAK
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Pol. Horizontal Fundamental
vl dBuVim) mLeveI{leNhn)
1138 \\\ 1138 1
™ 1
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2 e L gy I ST
y 5
MWW ”“wllu‘w A g Mok bt
Rty i | et 88 L
Ly
3! IRV LT
Peak bt
325
1 ki
163
5600 5680. 5760. 5640, 5920, 5000
Frequency (MHz)
1000 2200, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 S64D 5000 BB -IZEL ALGD M50 ILB W5 0.00 180 173 PEAC Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
1 5630.60 48.00 6.20 -20.18 3873 3450 1LO7 .18 0.00 180 173 PEAK -
3 OSTIABD 6.9 109.22 -40.43 6.5 M.53 1L16 1.4 0.0 180 173 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 STELGD 76.05 11455 -38.50 67.89 .54 1L17 IS 608 180 173 PEK 1574500 11024 --envv -oeee 1.4 1459 1.0 3797 060 109 173 PEM
mLeveI{leNhn)
138
1
975
B3
650
I I N U-NI-3{AvVG)
m \.//
Avg Blank s e b
A i
163
1000 2200, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 574500 101,81 ----vv woeee- 9399 .59 1120 37.97 0.00 109 173 AVERAGE

Sporton International Inc. (Kunshan)
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FCC RF Test Report

Report No. : FR330811-01D

Pol. Vertical Fundamental
vl dBuVim) 1H|.M{dmwﬂll
) | )
f m N 1134 i
|
975
\ 915 |
|
2
3 U3 4 I ]
0 n B L g Oy S ™
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b T i )
3! TR L T
Peak phseiet?
325
1 ki
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
1000 2200, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SEIB.E0 4075 65201065 4038 %50 ILED .16 0.9 283 B PEMK Frag Level - Line fargin Lavel Factor - Loss Factor Factor Remark
1 565100 49.60 69.09-19.45 40.37 3450 1LO7 .30 0.00 1B B2 PEAK -
3 OSTM4.80 66.43109.05 -43.00 5817 34.53 1L16 343 0.00 283 82 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 ST3.0 76.40 115.20 4180 68.05 .55 1L17 358 6.8 283 B2 PEM 1574500 11034 --eevv -oeee 10,50 159 1120 37.97 0.0 283 B2 PEM
1H|.M{dmwﬂll
138
1
975
B3
650
I I N U-NI-3{AvVG)
it
Avg Blank u ‘ wMW,«JJ e
o e
e
163
1000 2200, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5745.00 101,83 ----vv -emee- 9401 3.5 1120 37.97 .00 283 B2 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
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3 i g Y
" Il 1L T M GENJ_U—I_ITI_J _1 1 M
L i O UG |— = - N
Peak s — ety - R i
Avg 35 31'
1 kl
163
7000 9200, 11400, 1 15800, 18000
7000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Bz dBuv/mdBv/in 8 BV oBm B B B o deg
Mz duu/m dBuv/m 8 BV dB/m A8 M8 A8 m deg 1 1149.00 43.50 74.00 -30.50 55.%9 38.29 16.36 6674 0.0 ---  --- PEAC
1 11499.00 44,09 74.00 -19.91 56.18 38.29 16.36 66.74 0.00 --- PEAK 1 17235.08 50.34 8.2 -17.86 S.23 42.51 20.16 6456 6.8 - --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C20 of C85

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091




samranas. FCC RF Test Report Report No. : FR330811-01D

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] o Level (dBuVim)
134 134
15 913
3 i g N3
Jm Y g R [T
L L i) |— = - I ]
Peak 8 1 " R o
v 31.mw
Avg 18
1 kl
163
7000 900, 11400, 13600 16800, 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read dnt Gable Preamp  Aux Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Bz dBuv/mdBv/in 8 BV oBm B B B o deg
Mz duu/m dBuv/m 8 BV dB/m A8 M8 A8 m deg 1 10570.00 43.89 74.00 -30.11 5.7 38.37 16.41 66.65 0.00 --- --- PEAC
1 10570.08 43.93 74.80 -30.07 5.0 38.37 16.41 66.65 @.00 ---  --- PEAK 11734440 5201 6820 -16.19 S3.3B 4248 .3 B4 0.8 - --- Peak
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Pol. Horizontal Fundamental
”“Level(d&l\ﬂlll) 1M|.M{dmwml
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1! WWMWWWWW oyt
Peak s
. 5
163
5600 5680. 5760. 5640, 5920, 5000
Frequency (MHz)
1000 200, 3400, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1S40 LU LT 503 5570 A1 ILB B 080 1B 167 PEA Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
1040 67.24109.39 415 6112 M8 1134 4.0 0.00 18 167 PEM -
3 OS440 4573 GB.64 291 1.2 W40 1140 BB 000 1B 167 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 S 4170 620 -20.50 ALL7 B4 1140 BB 000 1B 167 PEM L SE5.00 109,07 wevere =oeeee 10260 375 1031 3939 0.0 18 167 PEAK
1M|.M{dmwml
1138
915
b1
650
L o UNIL3AVG)
488
Avg Blank s S e —
e
163
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5825.00 109,23 ----vv -oeee- 93.56 .75 1131 39.39 000 128 167 AVERAGE
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Pol. Vertical Fundamental
" Level (dBuVim) mLeveHleNhn)
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Peak P
38
1 ki
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
1000 0. 0. 4600, 5600, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
" d_BuV/um_dBmTfn_dB_dB_dB_m_deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SEAE) 64771008 4040 S50 WA 1133 1.0 0.00 3 85 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5856.80 65.13 110.48 -45.17 59.84 34.81 11.34 39.9 0.0 386 85 PEAK - . . .
3 S9B.60 46.48 69.3-10.75 39.98 34.99 1140 .89 0.00 306 85 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5936.80 47.94 60.20 -20.26 41.34 35.85 11.41 39.85 0.00 386 85 PEM 1 5825.00 119,14 ---vv woeee- 103,47 3475 1131 3939 0.0 36 85 PEK
mLeveHleNhn)
1134
915
B3
650
L o UNIL3AVG)
484
Avg Blank u N
U\"\/\M’“M/\F
163
1000 0. 300, 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5625.00 101,39 ----ev -eeee- 9472 375 1131 3939 0.80 306 B5 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
L2l eBm) Lot
134 138
915 975
h U3 # N3
g UL 1L 1T iy By W 11 1T
L ) R X L _ o UhAvG)
Peak — — L o e : " :
Avg 15 i
183 183
7000 9200, 11400, 13600, 15800, 18000
7000 9200, f1400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos I‘ir,'it ) Read Mt (able Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level - Line argin Level Factor  Loss Factor Factor Renark
T W fwh B & B @ & & # o _deg— W dB/m BV/m B dBV dBm &8 B dB deg
1 UG08 47,63 TA00 6.3 08 345 16.46 6655 0.00 - - PEA 1 11656.80 45,75 74.00 -28.25 57.40 38.4> lo.de oo.%6 @@ - -- PEAK
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65

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Full RU_5745MHz

ANT 1
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
1138 / \ 113 1
\
915
i
B
L3 B
850 | | IR UHI3
12 a0
4B Bl i
TR 1
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Lj.f‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SHd) SO GRO0 1807 46.65 450 1LE5 W03 0.0 160 163 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.60 51.62 69.39 -18.37 4176 34.50 11.87 36.31 .08 180 168 PEAK - . . . .
3 OST9.60 T30 11079 3177 64.83 3454 1L17 352 0.00 160 168 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.88 74.12 112.72 -38.68 65.95 34.54 1117 37.54 0.00 180 168 PEM 1 574500 111,68 ----vm wmeeev 103.86 34.59 1.20 37.97 0.0 log 168 PEK
11"Le\iel (dBuVim)
134
1
i
i3
Al
A R F S E— )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 10193 --vnev oomees 9,11 34.59 1128 37.97 0.00 100 165 AVERAGE
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SPORTON LAB.

Report No. : FR330811-01D

Pol. Vertical Fundamental
" Level (dBuVim) 1MLewel{dlill\ll'lml
) | ]
fl M \\ 1138 1
\
975
M{ L \ 915 |
813 i ‘ ) ]
f K I3 i I ]
Bl f W CTI T L] U LL UL
650
* ;W W\M
48 ! 4
T g b " )
3! ST e N
Peak WMWWWW
3 38
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
1000 . 0. 4600, 5600, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
" d_BuV/um_dBmTfn_dB_dB_dB_m_deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SH.GD A0.63 GRO0 1857 4831 450 LBl W0 .00 30 8 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.40 47.54 66.50 -20.96 38.26 34.50 11.87 36.29 .08 380 84 PEAK - . . .
3 OS79.60 72.80 11079 -37.99 64.61 3454 1L17 3.2 0.00 300 84 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.88 77.58 112.72 -35.14 69.41 34.54 117 37.54 0.00 300 B4 PEM 1 574500 111,55 --seem wmeeee 10373 459 1120 37.97 0.0 0 B4 PEK
1MLewel{dlill\ll'lml
1134
1
915
B3
650
L Lo UNIL3AVG)
484
Avg Blank MJ (-
Ihae
163
1000 . 0. 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5745.00 102,22 --=-vv -enee- 9440 3459 1120 37.97 .00 308 B4 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,ﬂ“u!\mi(li&]‘ﬂm) o Level (dBuVim)
138 1134
915 915
s N3 g N3
g gy LT T iy LT
4 ~ S UMb 4 ~ S UG
44 1 ‘ ’ § 1
it W TR
Peak (. O e WMW
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 1 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B B o g Mol B W B & B & o g
1 10499.00 44,05 74.00 -29.95 56,14 38.29 16.36 66.74 0.00 --- --- PEAK 1 104%0.00 44,06 74.00 -29.94 5615 38.29 16.36 66.74 0.00 ---  --- PEAC
21723508 5100 68.28 -17.28 52.89 4251 .16 6456 8.0 - --- PEAK 11723508 43.26 68.28 -19.94 SB.15 4251 20,16 6456 8.0 - --- PEAC
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Report No. : FR330811-01D

Pol. Horizontal Vertical
mmﬂ(ﬂ&]‘lﬁn] o Level (dBuVim)
1134 1134
915 915
i N3 f 3
g gy LT T iy i LT
1 ~ N UN&%A\@ 1 ~ o UyAvG)
i3 1 b 1 ey
R R—————
Peak Mg mm——
38 !
Avg
163 163
7000 9200, 11400, 13600 18800, 18000 7000 9200, 11400, 1 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B B o g Mol B W B & B & o g
1 LI570.00 4440 7400 -29.38 %6.29 38.37 16.41 66.65 0.0 - - PEM 1 OLI570.00 4428 74.00 -29.72 3615 3837 16.41 6665 0.0 - - PEAC
21735508 49.78 68.28 -18.42 SL70 4£.42 .4 6458 8.0 - --- PEAC 1 17395.08 S0.54 68.28 -17.36 5276 4242 1.4 6458 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz

ANT 1
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
M
915
i
B
; K B
0 2 T ML Y UAI3
a0
488, IRTY—) 4 i
A L A s
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEAE 65.58 1L 4578 5035 WAl 113 1.9 000 180 167 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5870.40 63.00 186.59 -43.50 56.84 34.84 11,35 40.03 .00 180 167 PEAK - . . . .
359480 45.30 68.35 -13.05 38.79 35.00 1140 .89 0.00 100 167 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 59p5.68 47.68 60.20 -20.52 48.89 35.13 11.44 39.78 0.00 180 167 PEM 1 5825.00 108,59 ----vv woeee- 10192 3475 1131 3939 0.0 log 167 PEK
11"Le\iel (dBuVim)
134
I
i
i3
Al
A R F S E— L)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 99.86 ----vv -enom- 93.19 34.75 1131 39.39 0.00 100 167 AVERAGE
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SPORTON LAB.

Report No. : FR330811-01D

Pol. Vertical Fundamental
vl dBuVim) 1HL&\N&I{dl!n\ll'lml
) | 1
1 138 !
m \\ o
975
N ’
|
2
M— I3 i I ]
- WW ﬂw g T K
| i 4 34
m‘nwwv Wl L Nyt
it
3!
Peak ]
- 35
163
5600 5680. 5760. 5640, 5920, 5000
Frequency (MHz)
1000 0. 30, 4600, 580, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SSAM G5 UL 46R B3 MEL LM BN 00 15 B P Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
2 5856.80 69.56 110.48 -40.84 63.37 34.81 1134 39.9 0.0 263 83 PEAK - . . .
3 OS9B.60 45.61 69.3-13.60 3911 34.99 1140 .89 0.00 263 83 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5043.60 46.75 60.20 -21.45 48.18 35.07 11.42 39.54 6.00 263 B3 PEM 1 5825.00 109,20 ----vv -=--e- 102,53 475 1131 3939 0.0 263 B3P
1HL&\N&I{dl!n\ll'lml
138
915
B3
650
I I N U-NI-3{AvVG)
it
Avg Blank u |l —
Uf\"v’l"" A
163
1000 0. 30, 4600, 5800 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5825.00 100,87 ----vv -oeee- 9.2 M.75 1131 1939 0.0 263 B3 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B L v 4 B v
1 al I
Peak 8 SRRSO oo . et
e R S
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeddmBimn B BW B & B 8 o g MedWnBin B BN B & B & a g
1 11650.08 47.23 74.80 -26.77 58.88 38.45 16.46 66.56 @.00 ---  --- PEAK 1 11650.06 45.21 74.80 -28.79 56.85 38.45 16.46 66.56 0.08 ---  --- PEAK
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU26/0_5745MHz

ANT 1

Pol. Horizontal Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
frid 1138 1
\
915
i
B
L3 B
650 3 | | s UHI3
| a0
BBl
vl U S AR
4B'B W
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 S0 477 G0 1043 0.3 5 1LE5 W04 0.00 33 119 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 46.38 66.20 -21.82 37.89 34.50 11.87 36.28 .08 363 118 PEAK - . . . .
3 S719.60 59.79 11079 -51.09 5160 34.54 1L17 3.2 0.00 363 110 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.48 60.93 111.81 -56.88 52.75 34.54 1L17 37.53 6.00 363 118 PEM 1 574500 119,26 ----vn =oeee- 102,44 3459 1120 37.97 0.0 363 100 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
A A S S E— )
48
Avg Blank L.f—«
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 102,01 ----vv -onem- 9.19 34.59 1128 37.97 0.00 363 110 AVERAGE
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FCC RF Test Report

Report No. : FR330811-01D

Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU26/0_5745MHz
ANT
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
\
915
i
B
L3 B
2 ; | T e T L3
) a0
Ay
DO T
i W
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SeLap 4351 GR0 1060 3001 450 1188 W0 0.0 I 86 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5653.20 48.97 70.58 -21.61 39.73 34.50 1188 36.34 0.0 271 86 PEAK - . . . .
3 OST9.60 57.76 11079 -53.03 49.57 3454 1L17 3.2 0.00 21 85 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.48 56.01 111.81 -55.88 47.83 34.54 1117 37.53 6.8 271 86 PEM 1 574500 109,64 --vvvm woeeee 101,82 459 1.0 37.97 0.0 271 86 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
A A S S E— )
48
Avg Blank Lvm»«-
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 101,81 ----vv -vnem- 93.99 34.59 1128 37.97 0.00 271 86 AVERAGE
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TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091




= as. FCC RF Test Report Report No. : FR330811-01D

69

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU26/8_5825MHz

ANT 1

Pol. Horizontal Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
I fwl
915
i
B
L3 B
650 i | | s UHI3
a0
2 4
“ ‘ 3;‘ A
L WM
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SE0.40 5675 1030 6463 SA.47 MED 1133 1. 0.0 08 173 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 587260 46.57 186.14 -59.57 40.40 34.84 11,35 40.02 .00 288 178 PEAK - . . . .
359480 46.14 6094 -20.80 39.63 35.00 1140 .89 0.00 288 17 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5938.48 46.87 66.20 -21.33 40.26 35.85 11.41 39.85 8.06 288 178 PEM 1 5825.00 106,80 ----vv ----m- 108,13 3475 1131 3939 0.0 288 178 PEK
11"Le\iel (dBuVim)
134
1
i
i3
Al
A R S S E— )
48
Avg Blank wa
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 99.39 --eeev oomee- 92.72 3475 1131 39.39 0.00 288 175 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C85
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU26/8_5825MHz

ANT 1
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
i
915
i
B
L3 B
650 l | IR UNIS
i a0
448 ‘2 Dt o b 3_;'.1. “‘4 it
N ) 8 W
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SELAD S04 64l 4707 WA 113 B0 000 3 8 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5874.80 44.57 185.36 -60.79 38.39 34.85 1135 40.02 .08 353 87 PEMK - . . . .
359440 £3.60 60.64-15.04 37.09 35.00 1140 .89 0.00 353 87 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 59p3.20 46.48 66.20 -21.72 39.78 35.13 1.4 3979 B.06 353 87 PEM 1 5825.00 107,69 ----vv woeee- lol.e2 475 1131 3939 o8 353 87 PEK
11"Le\iel (dBuVim)
134
I
i
i3
]
A R S S E— )
48
AVg Blank WL\/———*
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5805.00 99.42 ---eev oomeee 92,75 475 1131 3939 0.00 353 87 AVERAGE
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70
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU52/37_5745MHz
ANT 1
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
\
3 i
B
i3
2 | T e T L3
a0
488
i
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SemED 505 GR0 1728 4155 A5 1LM .04 0.00 28 10l PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 48.31 66.20 -19.89 39.82 34.50 11.67 36.28 .08 298 11 PEAK - . . . .
3 S70.80 58.77 11099 -52.13 50.58 34.54 1L17 3.2 0.00 295 101 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5722.80 68.57 117.28 -48.71 60.42 34.55 117 37.57 @.06 298 101 PEM 1 574500 119,63 ----vv woeee- 102,80 3459 1120 37.97 0.0 298 101 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
I U S A ]
48
Avg Blank L\/'*—'
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 102,15 ---nev -oeee- 9.33 3459 1128 37.97 0.00 298 181 AVERAGE
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU52/37_5745MHz

ANT 1
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
\
915
i
B
L3 B
650 3 T T T U U3
’ a0
488 iy 2“.“’ i
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 200, 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Lj.f‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 Seap 40.80 GR00 1830 4.43 45D 1LE5 W06 0.0 30 8 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.40 46.54 66.50 -21.96 37.26 34.50 11.67 36.29 .08 380 87 PEAK - . . . .
3 OSTI9.60 63.04 11079 -47.75 54.85 .54 1L17 352 0.00 300 87 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572128 63.61 113.64 -50.83 55.45 34.54 1L17 37.55 6.00 300 87 PEM 1 574500 109,41 --veem woeeee 10159 3459 1.0 37.97 0.0 0 87 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
I U S A ]
48
Avg Blank L/-
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 101,28 ----vv -=nem- 93.46 34.59 1128 37.97 0.00 300 87 AVERAGE
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU52/40_5825MHz

ANT 1

Pol. Horizontal Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
f"l
915
i
B
L3 B
650 | | s UHI3
1 a0
3 4
i i
s ——
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEAE 4.5 1L 680 4.3 WAl 113 1.9 000 180 171 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5874.80 45.78 185.36 -59.58 39.60 34.85 11.35 40.02 .06 180 171 PEAK - . . . .
3 594.80 46.67 68.35 -21.68 40.16 35.00 1140 39.89 0.00 160 171 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5973.68 47.21 66.20 -20.99 48.37 35.15 11.45 39.76 6.00 180 171 PEM 1 5825.00 106,46 ----vv -=-mm- 99,79 1475 1131 3939 0.0 loe D71 PEK
11"Le\iel (dBuVim)
134
1
i
i3
Al
A R S S E— )
48
Avg Blank me
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 98.02 ----ev -omoe- 9135 3475 1131 39.39 0.00 100 171 AVERAGE
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU52/40_5825MHz

ANT 1

Pol. Vertical Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
[
915
i
B
L3 B
650 | | R UHI3
; a0
L. 2 14
o bniilba s
L mew
325
Peak M
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEAE 4.67 1113 6160 L.40 ME 1134 1.9 0.00 180 26 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5873.20 46.62 185.80 -59.78 39.84 34.85 1135 40.02 .08 180 267 PEAK - . . . .
35O 45.012 70421530 38.63 4.9 1140 3.9 0.00 160 167 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5955.88 47.15 66.20 -21.02 40.43 35.12 11.43 39.50 0.00 100 267 PEM 1 5825.00 103,99 ----vm woeee- 9732 1475 1131 3939 0.0 loe 267 PEK
11"Le\iel (dBuVim)
134
w5 1
i3
Al
A R S S E— )
48
Avg Blank ]
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 96.39 ----ev -eeoe- 89.72 34.75 1131 39.39 0.00 100 267 AVERAGE
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU106/53_5745MHz

ANT 1

Pol. Horizontal Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
1138 / \ 113 1
\
915
i
B
! L3 B
650 4 | | IR UHI3
a0
1
B8ty .MW?M. Hn_M
' L W
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEI0GD 54D GR0 171 AL17 M5 LB W06 0.0 35 L1l PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565120 48.98 69.89 -20.11 39.71 34.50 11.67 36.30 .08 365  I11 PEAK - . . . .
3571520 59.50109.56 -S0.06 5105 34.53 1L16 3.4 0.00 365 111 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 573.28 68.25 115.20 -49.95 60.11 3455 117 37.58 @.00 365 111 PEM 1 574500 111,67 --svem wmeee 103.85 3459 1L.20 37.97 0.0 365 1L PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
A A S )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 102,56 -----v -=--m- 94,74 3459 1128 37.97 0.00 365 111 AVERAGE
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU106/53_5745MHz

ANT 1
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
\
915
i
B
| U3 i
650 7 | | s UHI3
a0
1
2
Bty ‘“'*'M"MM Wiyt e A
: 4
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SHS.GD S8 GRO0 1000 .83 S 1LET W0 0.0 20 8 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 47.16 66.20 -21.19 37.81 34.50 11.67 36.28 .08 299 84 PEAK - . . . .
3 S715.60 58.91109.67 -0.76 50.67 34.53 1L16 37.45 0.00 299 84 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572248 66.13 116.37 -50.24 57.99 34.54 117 37.57 6.06 299 B4 PEM 1 574500 119,56 ----nv ==eme- 102,74 4.5 1120 37.97 0.0 299 B4 PEK
11"Le\iel (dBuVim)
134
1
i
i3
Al
A R F S E— )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 101,21 ---eev oomeee 93.39 34.59 1128 37.97 0.00 299 B4 AVERAGE
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU106/54_5825MHz

ANT 1

Pol. Horizontal Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
i
915
i
B
L3 B
650 | | I UHI3
12 a0
4 R T
L W
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEA4) 506310207 568 46.48 A 1133 101 0.00 180 171 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5862.60 52.30 186.94 -56.64 46.19 34.82 11.34 40.65 .00 180 171 PEAK - . . . .
3 OS9B.60 46.39 69.3-10.84 39.89 34.99 1140 .89 0.00 160 171 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5937.28 46.76 66.20 -21.44 4816 35.85 11.41 39.55 6.00 180 171 PEM 1 5825.00 106,01 - -meee- 99,34 1475 1131 3939 o.00  loe 7L PEK
11"Le\iel (dBuVim)
134
ik 1
i3
Al
A R S S E— L)
48
Avg Blank L/»-_
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 96.80 ----vv -=-oe- 98.13 34.75 1131 39.39 0.00 100 171 AVERAGE
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU106/54_5825MHz

ANT 1
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
f"l
915
i
B
L3 B
650 | | s UHI3
15 a0
4
48 vau'Mw (IR W
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SESLOD 506 1500 6004 4781 WAl 103 1.0 000 51 8 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5856.60 54.53 110.62 -56.09 48.32 34.81 1134 39.9%4 .08 251 82 PEAK - . . . .
3 OS9480 43.90 60.35 2445 37.39 35.00 1140 .89 0.00 251 82 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5955.08 46.58 66.20 -21.62 39.83 35.12 11.43 39.50 @.06 251 B2 PEM 1 5825.00 106,67 ----vv -=-mm- log.ee 3475 1131 3939 0.0 251 BPEK
11"Le\iel (dBuVim)
134
1
i
i3
Al
A R S S L)
48
Avg Blank LJ»_
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 98.16 ----ev -oeoe- 91.49 34.75 1131 39.39 0.00 251 82 AVERAGE
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Pol. Horizontal Fundamental
1‘1”Lowel(dlmlﬂm) mLeweI{leNhn)
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Peak T
325
1 ki
163
5600 5680. 5760. 5840, 5920, §000
Frequency (MHz)
1000 200, 3400, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
" d_BuV/um_dBmTfn_dB_dB_dB_m_deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1SS0 53.07 6001493 4395 M50 1L07 %3 BOD 36 360 PEM Freg Level - Line fargin Level Factor  Loss Factor Factor Renark
2 565040 53.69 68.50 -14.81 .41 3450 1L67 6.9 0.60 364 360 PEM -
3 OSTM4.80 T5.40109.05 -34.05 67.14 3453 1L16 .43 0.00 364 36 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 ST §7.03120.93 -33.99 7890 3455 1118 3060 0.00 364 360 PEM 1 S50 112,30 -oeves woeeme 10458 %59 1020 37.97 0.0 4 360 PEK
mLeweI{leNhn)
1138
1
915
b1
650
L Lo UNIL3AVG)
m \—f-//
Avg Blank s e k_v««—-m
el
163
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo g & B @ & B B a g
1 574500 104,47 --eem woeeee 96.65 ¥.59 1120 37.97 0.00 364 360 AVERAGE
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SPORTON LAB.
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Pol. Vertical Fundamental
vl dBuVim) mL&Vd{dMWIII)
s m \\\ 1134 ‘
\
975
/ \ 915 |
s |
34 \W» - 3 |
i M ‘M L Ty T Ty B L w
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o "VJ"WW"’"W“ sttt j
it p A
3! WWWM‘M
Peak ot
35
1 ki
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
1000 0. 30, 4600, 5800 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
" d_BuV/um_dBmTfn_dB_dB_dB_m_deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 Semd) S5 GO0 105 40.03 M5 ILET W05 0.00 3B 140 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565120 50.38 69.89 -18.79 41.63 34.50 11.67 36.30 .08 333 140 PEMK - . . .
3571240 720810877 3669 £3.79 M5 1L16 1.3 0.0 3D L9PEK Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 73.00 110.90 -37.84 64.87 34.54 117 37.50 0.00 333 148 PEM 1574500 112,23 --meem ooeeee 10441 3459 1120 37.97 0.0 333 140 PEK
mL&Vd{dMWIII)
138
1
915
B3
650
I I N U-NI-3{AvVG)
m \/j
Avg Blank s ™ LVW
s e
163
1000 0. 30, 4600, 580, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5745.00 102,99 ----ev -veees 95.17 3459 1120 37.97 .00 333 140 AVERAGE
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Pol. Horizontal Vertical
1‘,““Lwei(llBIMm] o Lewvel (4Bu/m)
1138 134
915 975
s N3 i3 N3
g gy LT T iy LT
1 ~ o UhpdAve) 1 ~ o i)
s | sy 8 !
Peak o PRRP—— Ty WWWMWW
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 1 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 10499.00 45.07 74.80 -28.93 57.16 38.29 16.36 66.74 @.00 -~ -- PEAK 1 104%0.00 45.00 74.00 -29.00 57.09 38.29 16.36 6674 0.00 -~ -- PEAK
2 INB.4 .49 6820 1471 5543 4247 WIS BASE 0.8 - - Pesk 1 UB778 .01 6820 -13.09 57.80 4251 1.6 6456 008 .- - Peak
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Pol. Horizontal Vertical
mLeveI(dBqu) o Lewvel (4Bu/m)
1138 134
915 975
i N3 3 3
g gy LT T iy i LT
1 ~ o UG 1 ~ o UAyAVG)
488 ! WWM § | " .
Peak A " MR e
35 !
Avg
163 163
7000 9200, 1140, 13600 15800 18000 7000 9200 11400, 1 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 11570.00 47.19 74.00 -26.81 29.06 38.37 16.41 66.65 .00 -~ PEAK 1 LI570.00 44.33 74.00 -29.67 36.20 3837 16.41 6665 0.0 - - PEMC
21734996 53.41 68.28 -14.79 5531 445 W1 645 0.00 - Peak 11736099 5343 6R.20 1477 SRV 4240 .24 B4 0.8 .- - Pek
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Pol. Horizontal Fundamental
1‘1"‘Lowel(dl!n\ﬂm) mLeweI{leNhn)
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' b 48 o ! [\l
7k o g W
Peak N
© M
163
5600 5680. 5760. 5640, 5920, §000
Frequency (MHz)
1000 20, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
" d_BuV/um_dBmTfn_dB_dB_dB_m_deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1SS0 705 1L N0 6533 M LM B9 080 3 360 PR Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
3 SBELED 7L74109.85 3731 65.60 M1 1L 4004 0.00 3D 360 PEM -
359440 48.15 6B.64-20.49 4164 35.00 1140 3089 0.00 353 36 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 SIAE0 4749 6202070 4071 B3 1LM B9 000 35 360 PEM L SE5.00 112,10 wevere oeeeee 10545 375 131 3939 0.80 33 360 PEAK
mLeweI{leNhn)
1138
975
b1
650
L L UNIL3AVG)
488
Avg Blank s P L/W
P
163
1000 20, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo g & B @ & B B a g
1 5825.00 102,88 ----vv -=--e- 9.20 M.75 1131 319,39 000 353 360 AVERAGE
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SPORTON LAB.

Report No. : FR330811-01D

Pol. Vertical Fundamental
1‘1”Lowel(dlmlﬂin) 1M|.M{dmwﬂll
138 \ 1134 ‘
m \\ i
975
f) \ 915 |
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Peak WWW
3 18
163
5600 5680. 5760. 5640, 5920, 5000
Frequency (MHz)
1000 . 300, 4600, 5600, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1S40 TLI UL -ALI0 6494 BB ILB NI 060 0 19 PR Frag Level - Line fargin Lavel Factor - Loss Factor Factor Remark
2 5858.40 69.13 109.95 -40.72 63.80 34.82 1134 39.99 .08 34 140 PEMK - . . .
359480 47.83 66042011 4132 35.00 1140 .89 0.00 324 149 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5936.00 48.05 60.20 -20.15 41.45 35.85 11.41 39.55 0.00 324 148 PEM 1 5825.00 119,47 ----vv woeee 103.80 3475 1131 3939 0.0 34 140 PEK
1M|.M{dmwﬂll
1134
915
B3
650
I R UNIL3AVG)
484
Avg Blank s - i
ANV
163
1000 . 300, 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5825.00 101,34 ----vv woeeee 94,67 W75 1131 31939 000 324 140 AVERAGE
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
i N3 3 3
g gy LT T iy LT
— - . o L g _ L _ o L)
188 ! LA;WLj nl 1
Peak SPTRIPR R r wpe o S, ey IR s
35 !
Avg
163 163
7000 9200, 1140, 13600 15800 18000 7000 9200 11400, 1 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 11659.09 49.31 74.00 -24.69 60.96 38.45 16.46 66.56 .00 == PEAK 1 11650.00 44.70 74.00 -29.30 56.35 38.45 16.46 66.5%6 0.00 -~ -- PEAK
2 1747508 5137 68.28 -16.83 53.60 42.05 20,32 6460 0.00 -~ PEAK 1 IA75.08 52.37 68.28 -15.83 S4.60 42.85 20.32 6460 8.0 - - PEAC
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SPORTON LAB.
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Pol. Horizontal Fundamental
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Peak i s
325
1 ki
163
5600 5680. 5760. 5640, 5920, §000
Frequency (MHz)
1000 20, 3400, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
" d_BuV/um_dBmTfn_dB_dB_dB_m_deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SG46.00 5005 6000 1500 482 M50 1L07 B BOD 366 360 PEM Freg Level - Line fargin Level Factor  Loss Factor Factor Renark
156040 49.10 G3.50-19.30 30.92 M50 1LE7 1.9 .00 366 360 PEM -
3 ST6.80 75.33 1097 -34.45 67.09 34.53 1L16 3745 0.00 366 36 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 SR8 841112723031 M4 M54 ILT7 WS4 000 366 360 PEM L5500 112,07 +evere =oeeee 10425 359 1.2 3797 .80 36 360 PEAK
1‘,wLewel{dl!n\ll'lln)
1138
1
915
b1
650
L Lo UNIL3AVG)
m ~w—"J
Avg Blank u T L\,
M T
163
1000 20, 3400, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo g & B @ & B B a g
1 574500 103,27 ----em =oeee- 95.45 .59 1120 37.97 0.00 366 360 AVERAGE
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Pol. Vertical Fundamental
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Peak ot
325
1 ki
163
5600 5680. 5760. 5640, 5920, §000
Frequency (MHz)
1000 2200, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SHA0 S0 B0 -I3 AL M50 1L B 080 3B 141 PEM Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
1565300 50.61 70.58 -19.95 4138 3450 1LOB 36.34 0.00 3B 141 PEAK -
3571920 79.44 11068 3124 TLM M54 1L TS 000 3B LLPEK Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 570.80 BLO3 10272 3169 TLB6 454 1L17 I B8 33 141 PEK 1 5745.00 110,55 --envv -oeee 100,73 1459 1.0 3797 0.0 B3I 141 PEM
11"Level{dD|NIm)
138
1
975
B3
650
I I N U-NI-3{AvVG)
m A‘J
Avg Blank s e
AR
163
1000 2200, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 574500 102,06 ----vv -=-mm- 9.4 M5 1120 37.97 0.0 333 141 AVERAGE
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Pol. Horizontal Vertical
1ML&W&I(II&Mm) o Lewvel (4Bu/m)
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i N3 f 3
g gy LT T iy i LT
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Peak (W, R WMWWW
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7000 9200, 1140, 13600 15800 18000 7000 9200 11400, 1 15800 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 10499.00 45,32 74.00 -28.68 57.41 38.29 16.36 66.74 0.00 -~ -- PEAK 1 104%.00 4422 74.00 -29.78 56.31 38.29 16.36 6674 0.00 -~ -- PEAK
21723508 5211 68.28 -16.89 S4.80 4251 20.16 6456 8.0 - -- PEAK 11723508 5162 68.28 -16.58 53.51 42.51 20.16 6456 8.8 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
s N3 i3 N3
g gy LT T iy LT
1 ~ L UNAvG) 1 ~ o UyAvG)
138 1 e il 4 A
Peak mew [———~__
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 13600 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 11570.00 4676 74.00 -27.24 58.63 38.37 16.41 66.65 @.00 -~ -- PEAK 1 10570.00 43.9 74.00 -30.04 5.8 38.37 16.41 66.65 0.00 -~ -- PEAC
21735508 5163 68.28 -16.57 53.55 42.42 .4 6458 8.0 - - PEAK 1 17395.08 SL77 68.28 -16.43 5369 4242 1.4 6458 8.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C54 of C85
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Report No. : FR330811-01D

Pol. Horizontal Fundamental
vl dBuVim) mLM{dMWIII)
138 \ 138 ‘
m \\ rh
975
.Mf{ \ 915 |
/oy I
2
12 U3 4 I ]
o M h B L W Ty S ™
ol . | Lt 1 4 -
iraateiy A kil Ty By T,
ik # m .
H o e
Peak bt
. gt
163
5600 5680. 5760. 5640, 5920, 5000
Frequency (MHz)
1000 20, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1SS0 6.9 1315 4518 6L76 M1 1.3 B3 0.00 3% 360 PEA Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
1 SETLID 67.99186.36 -38.37 6L.B3 3484 1L35 4.3 0.00 3% 360 PEAK -
3 OS99.60 49.77 7019 1040 £3.09 3498 1140 3.9 0.00 35 369 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 SM5.60 43.5) 6B.20 -19.68 4L.B6 35.08 1142 M.34 808 3% 360 PEM 1 5805.00 11024 --eevv -oeee 103,57 .75 1031 339 0.0 36 360 PEM
mLM{dMWIII)
138
975
B3
650
I I N U-NI-3{AVG)
it
Avg Blank s ™ L/w
W Pt
163
1000 20, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5825.00 101,38 ----vv =oeee- 971 W75 1131 1939 0.0 356 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Report No. : FR330811-01D

Pol. Vertical Fundamental
" Level (dBuVim) 1M|.M{dmwml
! | )
f 1138 1
JM\ . 0
975
W) \ 915 |
\ |
2
12 U3 4 I ]
0 B L Ty S ™
Il k. 4 -
Aoy TR bl
488
b1 it gt
Peak e
325
1 ki
163
5600 5680. 5760. 5840, 5920, §000
Frequency (MHz)
1000 20, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1SS0 6.0 1315 6.9 6.9 M1 1.3 B 080 30 130 PEM Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
2 6200 63.09 103.94 -40.85 GL9B M.B1 1134 4005 0.00 3N 139 PEM -
3 OSLED 4773 TATL-N9 AL M99 1140 D90 000 3 139 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 S840 4870 .00 -19.48 4218 B 1L4L B3 000 31 139 PEM L 565,00 108,99 weeere <eeeee 10232 W75 130 939 0.8 3 139 PR
1M|.M{dmwml
1138
975
b1
650
L L UNIL3AVG)
488
Avg Blank s — L,»_—w-
T
163
1000 20, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5825.00 99.77 --seem ooeee- 9300 M.75 1131 19,39 0.0 322 139 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Pol. Horizontal Vertical
1‘,ﬂ“u!\mi(ll&]‘llm] o Lewvel (4Bu/m)
1138 134
915 975
i N3 3 3
g gy LT T iy LT
— L 1 I N kal — - L]
oh ! " iy B { PR
Peak (R T [T
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 13600 15800 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 11650.08 47.28 74.80 -26.72 58.93 38.45 16.46 66.5%6 0.00 -~ -- PEAK 1 11650.00 45.01 74.00 -28.99 56.66 38.45 16.46 66.5%6 0.00 - -- PEAK
2 1747508 5148 68.28 -16.72 5371 405 2032 6460 0.0 - - PEAK 1 L4508 52.93 68.28 -15.27 S5.16 42.85 20.32 6460 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C57 of C85
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141

Mode Band Edge

U-NII-3_5.725-5.85_802.11ac VHT20_CH149_ 5745MHz

ANT 2
Pol. Horizontal Fundamental
el L el
1138 / | 1
138
L
915
915
"3 4
I3 83
00 T T L A3
) 650
FLE M——
b ‘
28 4
Peak ‘ M«WMMMM
3 15
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
1000 200, 00, 4600, 5800, 7000
Linit Read  Ant Cable Presmp Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Linit Resd  Ant Cable Preamp  Aux  APos  TPos
thz o Bt/ 8 B dEfm B B B o deyg Freq level Line Margin Level Factor Loss Factor Factor Renark
1 5627.20 50.92 66.20 -17.28 41.53 34.50 11.84 36.15 0.08 364 360 PEAK
mpmabn oo W I EE T i h
4 5720.08 60.97 110.90 -19.93 7278 34.54 117 37.52 0.00 364 360 PEM L 54500 1283 -oee oo 10500 3430 IL00 BT B0 364 360 PRAC
11"Le\iel (dBuVim)
134
1
i
i3
Al
A R F S E— )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 103,16 ----vv -onee- 95,34 34.59 1128 37.97 0.00 364 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C58 of C85

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091




samranas. FCC RF Test Report Report No. : FR330811-01D

Pol. Vertical Fundamental

o Level [dBuVim)

@ Lol i)

130

1 | )

1138 1
w8 m \\ 975 | |
" aj W\ﬁ'ﬂ \ e i3 ) ]
W W | ' L BT s
a2 M . /

el ity
it
Y S DAl
3 R L T
Peak T
35
1 ki
163
5600 5680. 5760. 5640, 5920, §000
Frequency (MHz)
1000 0. 30, 5800, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg— L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 S5 SO0 BB -IB0 MB71 M50 1L B0 000 3B 148 PEA Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
1 S65L.6D 50.82 69.39 -18.57 4156 3450 1LO7 3631 0.00 3B 149 PEAK -
3 OS73.20 73.91109.60 -35.09 65.62 34.53 1L16 37.40 0.00 33 149 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 570.80 78522723408 T35 M54 1LY I BB 3B 148 PEK 1 5745.00 110,55 --envv -oeee 100,73 1459 1.0 .97 060 B3 140 PEM
1H|.M{dmwﬂll
138
1
915
B3
650
I I N U-NI-3{AvVG)
m J
Avg Blank - et e
e
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 574500 101,88 ----vv -oeee- 9406 %59 1120 37.97 0.0 333 140 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C59 of C85
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Pol. Horizontal Vertical
mLﬂeI(dBlNﬁn] o Lewvel (4Bu/m)
1138 134
915 975
i N3 f 3
g gy LT T iy LT
1 ~ L UkeAve) 1 ~ S UNgHAVG)
48 1 : 1 o e
Peak " A N L LR PR T
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 1 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 104%9.00 45.58 74.00 -28.42 57.67 38.29 16.36 66.74 0.00 -~ -- PEAK 1 104%0.00 4414 74.00 -29.86 56.23 38.29 16.36 6674 0.00 -~ -- PEAK
21723508 5175 68.28 -16.45 S3.64 4051 .16 6456 8.0 - - PEAK 11723508 52.41 68.28 -15.79 5430 4251 .16 6456 8.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C60 of C85
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Pol. Horizontal Vertical
mmﬂ(ﬂ&]‘lﬁn] o Lewvel (4Bu/m)
1138 134
915 975
s N3 i3 N3
g gy LT T iy LT
S S S S e
43 1 | o ol 1 m
T memw
Peak e e T L
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 1 15800 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 11570.00 4653 74.00 -27.47 55.40 38.37 16.41 66.65 @.00 -~ -- PEAK 1 11570.00 4477 74.00 -29.23 56.64 38.37 16.41 66.65 0.00 -~ -- PEAK
21735508 5148 68.28 -16.72 5340 £.42 M4 6458 A0 - - PEAK 1 173%5.08 52.30 68.28 -15.88 S4M4 4.4 WM 6458 8.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C61 of C85
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SPORTON LAB.

Report No. : FR330811-01D

Pol. Horizontal Fundamental
1‘1"‘Lowel(dl!n\ﬂm) 1‘,wLewel{dl!n\ll'lln)
! | )
ft 1138 !
m \\ fh
975
M'( \ 915 |
\ |
2
. “\\12 U3 4 I ]
0 y . T ML T e
T T - -
P | g A
5/ g
Peak ] MW'W“
. 'k
163
5600 5680. 5760. 5640, 5920, 5000
Frequency (MHz)
1000 2200, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
" d_BuV/um_dBmTfn_dB_dB_dB_m_deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SLE 701914 -9 655 WAL 1LB B 080 3 0P Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
3 SH0.00 67.63109.27 4164 GL5D M8 113 40.03 000 3D QPEM -
3 OS9.80 48.60 69.83 -20.21 4212 34.99 1140 .89 0.00 353 B PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 SUGAD 4731 .20 -20.89 4053 B9 1L42 MBI 000 3B BPEM L 65,00 110,08 -eeere =oeees 1360 W75 130 939 0.8 [ 0PI
1‘,wLewel{dl!n\ll'lln)
1138
975
b1
650
L L UNIL3AVG)
488
Avg Blank s e L,«-w
T
163
1000 2200, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo g & B @ & B B a g
1 5825.00 101,50 ----vv -meee- 9483 W5 1131 1939 e 3B 0 RVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Report No. : FR330811-01D

Pol. Vertical Fundamental
gl ) 1H|.M{dmlwml
3 : 138
f'“"\ . 0
975
H\/ \ 915 |
., |
2
it L gy I AT
I iy -
it ooy g T LT TR W
484 i
1! o P ek KT
Peak i
325
1 ki
163
5600 5680. 5760. 5640, 5920, §000
Frequency (MHz)
1000 20, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1SS0 6.0 1113 4626 SBE7 MG LM B9 080 30 143 PEM Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
2 559.60 7L71109.61-37.99 65.5 34.82 1134 40.01 0.00 31 143 PEM -
3 OSAB0 45.0 63351333 BSL B4R 1140 BB 000 3 143 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 591300 47.5 68.20 -20.64 4183 35.01 1148 .88 0.00 3N 143 PEM 1 5825.00 108,54 -mver weeeee 0LE7 W75 131 1939 060 3 143 PEK
1H|.M{dmlwml
11348
975
B3
[
T R DLNI-3{AvG)
48
Avg Blank u e So—
el
163
1000 20, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5825.00 99.13 --eeem ooee- 9246 .75 1131 31939 0.0 322 143 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B L v 4 B v
Peak s 1 y PR
—— IR St
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  #Pos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 11650.08 47.66 74.80 -26.34 59.31 38.45 16.46 66.56 @.08 -~ -- PEAK 1 11650.00 44.56 74.80 -29.44 56.21 38.45 16.46 66.56 @.08 -~ -- PEAK
Sporton International Inc. (Kunshan) Page Number : C64 of C85
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144

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Full RU_5745MHz

ANT 2

Pol. Horizontal Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
1138 / \ 113 1
\
915
i
B
L3 B
650 | | IR UHI3
! 0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 200, 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SHEAD 5537 G0 08 46.07 M50 LW B0 000 3 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.40 49.60 66.58 -19.58 39.72 34.50 11.87 36.29 .08 363 360 PEAK - . . . .
3 S70.80 78.82 110.99 -30.08 70.63 .54 1L17 3.2 0.00 363 36 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 78.82 110.90 -32.88 70.63 34.54 117 37.52 0.00 363 368 PEM 1 574500 112,06 ----vv ==emev 10424 3459 1120 37.97 0.0 363 360 PEAK
11"Le\iel (dBuVim)
134
1
i
i3
Al
A R F S E— )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 102,53 ---nev -vmee- 971 3459 1128 37.97 0.00 363 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C65 of C85
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Report No. : FR330811-01D

Pol. Vertical Fundamental
L2 (i) mLeweI{leNhn)
34 m 1134 !
\
975
915 |
813 M ) ]
2
\Wu [T i I ]
0 . k, @ M ML I L Gl
1 50
m"nw,m ‘.l M I VI T J
i b m Ww
3! gt
Peak o pimgpt e
3 15
163
5600 5680. 5760, 5840, 6000
Frequency (MHz)
1000 . 300, 4600, 5600. 000
Limit Read At Cable Preamp Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 Se0.El 5037 600 5.8 4.7 .50 L6 140 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.80 51.92 66.58 -16.88 42.64 34.50 11.67 149 PEAK - . . .
3OS79.20 72311068 -3 611 M54 IL17 14 PEAK Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.80 80.52 112.72 -32.20 7235 34.54 1L17 140 PEAK 1 5745.00 11116 ----vv -oeee- 103,34 3459 1128 37.97 0.00 380 140 PEAK
mLeweI{leNhn)
1134
1
915
B3
650
I T R UNIL3AVG)
m \I‘J
Avg Blank s ™ LNfa——m—
AT
163
1000 . 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5745.00 10133 --vnev oomees 9351 3459 1120 37.97 .00 388 140 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Pol. Horizontal Vertical
1‘,““Ltwei(II&Mm] o Lewvel (4Bu/m)
1138 134
915 975
i N3 3 3
g gy LT T iy LT
1 ~ L UNeAVG) 1 ~ S UNGAVG)
m 1| ™ al 14
- AN e o975 ke
Peak - e
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 13600 15800 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 104%.00 45.08 74.00 -28.92 57.17 38.29 16.36 66.74 0.00 -~ -- PEAK 1 104%0.00 44.43 74.00 -29.57 56,52 38.29 16.36 6674 0.00 -~ -- PEAK
21723508 5133 68.28 -16.87 5322 4051 .16 6456 @0 - - PEAK 1 17235.08 52.41 68.28 -15.79 5430 4251 .16 6456 8.0 - - PEAC
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Pol. Horizontal Vertical
1ML&V&I(II&Mm] o Level (dBuVim)
1134 1134
915 915
i N3 f 3
g gy LT T iy i LT
1 ~ L UNAvG) 1 ~ C AV
48 1 uli... : 1 iy
Peak RPN N IR S S g
38 !
Avg
163 163
7000 9200, 11400, 13600 18800, 18000 7000 900, 11400, 1 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 LI570.00 46.76 74.00 -27.14 35.63 3837 1641 66.65 .00 -~ PEAK 1 LI570.00 4446 74.00 -29.34 36.33 3037 16.41 6665 0.0 - - PEMC
2 17355.08 SL.62 68.28 -16.58 53.54 4242 .M G458 .00 -~ PEAK 1 173%5.08 5142 68.28 -16.78 5334 .42 M4 6458 8.0 - - PEAC

Sporton International Inc. (Kunshan)
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146

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz

ANT 2
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
0
915
i
B ]
MQ L3 B
650 l | IR UNIS
" a0
48 T I T
W
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEAE A7 1L 740 £7.00 ME 103 1.9 0.00 3 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5861.60 70.78 189.85 -38.27 64.60 34.82 11.34 40.04 .08 353 360 PEAK - . . . .
359480 47.60 68.35 -20.75 4189 35.00 1140 .89 0.00 353 369 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5930.88 48.71 60.20 -19.49 42,15 35.02 11.41 39.67 8.00 353 360 PEM 1 5825.00 111,10 ----vv woee- 104,43 3475 1131 3939 0.0 353 360 PEK
11"Le\iel (dBuVim)
134
I
i
i3
]
A R S S E— )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 18115 ----ev -emee- 9.4 34.75 1131 39.39 0.00 353 360 AVERAGE
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146

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz

ANT 2

Pol. Vertical Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
M
915
i
B
i L3 B
650 | | iR UNIS
) a0
I :
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 200, 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEAE 60.50 1L 418 F.07 WAl 113 1.9 0.00 30 140 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5857.60 71.12 110.17 -39.85 64.93 34.82 1134 39.97 .08 310 140 PEAK - . . . .
3 OS9R.80 48.57 70.42 -21.85 42.08 34.99 1140 39.90 0.00 310 149 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5936.88 47.97 66.20 -20.23 41.37 35.85 11.41 39.85 0.00 310 148 PEM 1 5825.00 109,11 ----em woeee 102,44 3475 1131 3939 0.0 310 140 PEK
11"Le\iel (dBuVim)
134
I
i
i3
]
I R S S — )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 99.54 --eeev ooeeee 92.87 3475 1131 39.39 0.00 310 140 AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. : FR330811-01D

Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B UG 4 B v
Peak s 1 A ’
s ——————— T
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 11650.00 47.65 74.80 -26.35 59.30 38.45 16.46 66.56 .00 PEAK 1 11650.00 44.67 74.80 -29.33 56.32 38.45 16.46 66.56 0.00 - - PEAK
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samranas. FCC RF Test Report

Report No. : FR330811-01D

Pol. Horizontal Fundamental
" Level (dBuVim) 1‘,wLewel{dlill\ll'lml
\ Z
1138
h \\ 1134 1
I
975 i
r \ 915 |
I
2
J I3 i I ]
it L gy I ST
ol 1 2 -
Al LAVE W RTYT S r .
it e o s
Peak * WWWWW R e ™
. g
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
1000 . 300, 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WG BN & B @ B B B o _deg L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 Sl 4050 GRO0 1870 4801 A5 LM W5 0.00 36 6 PEM Freg Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.60 48.49 69.39 -20.99 39.23 34.50 11.67 36.31 .08 316 6 PEAK - . . .
3S70.80 59.11110.99 -5179 50.92 3454 1L17 3.2 0.00 316 6 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.48 61.35 110.81 -50.43 53.28 34.54 1117 37.53 @.06 316 6 PEAK 1 574500 108,31 --vem ooeee- 10649 3459 1120 37.97 0.0 36 6 PEAK
1‘,wLewel{dlill\ll'lml
1134
1
915
B3
650
L L UNIL3AVG)
484
e
Avg Blank i o PR L e
b
163
1000 . 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5745.00 103,69 ----vv -=nem- 95.87 .59 1L 37.97 om0 36 6 AVERAGE

Sporton International Inc. (Kunshan)
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FCC RF Test Report

Report No. : FR330811-01D

147
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU26/0_5745MHz
ANT 2
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
3 i
B
L3 B
2 ; | T e T N L3
; a0
BB
Ny
s W«w
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1SS0 4573 GR0 1040 30.43 M50 ULE BT 000 3 143 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 47.13 66.20 -21.07 37.84 34.50 11.67 36.28 .08 371 148 PEMK - . . . .
3 S719.60 6110 110.79 -49.69 52.91 3454 1L17 3.2 0.00 371 143 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 55.28 110.90 -55.62 47.89 34.54 117 37.52 8.00 371 148 PEM 1 5745.00 108,98 ----vv -meee- 10116 3459 1120 37.97 0.0 1 148 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
A A S S E— )
48
Avg Blank LW'“
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 101,84 ----vv -veee- 9,02 3459 1128 37.97 0.00 371 145 AVERAGE
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148

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU26/8_5825MHz

ANT 2

Pol. Horizontal Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
Bl
915
i
B
L3 B
650 | | IR UNIS
| B0
488 2 3t
ol SNty s
125 MMMMM"
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SELE0 503 105,09 6000 45.68 A 113 1.0 0.0 T8 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5868.80 46.87 167.83 -60.16 40.71 34.84 11,35 40.03 .08 358 360 PEAK - . . . .
3 S9R.40 46.09 7012 -24.03 39.59 34.99 1140 .89 0.00 3% 369 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 596e.58 46.91 66.20 -21.29 48.15 35.12 11.44 39.50 0.00 358 368 PEMK 1 5825.00 108,94 ----vv woeee- 102,27 475 1131 3939 0.0 358 360 PEK
11"Le\iel (dBuVim)
134
I
i
i3
]
I R S S )
48
Avg Blank L/W
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5625.00 10.96 -----v -=---- 9.9 34.75 1131 39.39 0.00 358 360 AVERAGE
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148

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU26/8_5825MHz

ANT 2

Pol. Vertical Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
1138 / \
134 ]
[
915
i
B
L3 B
650 1 | | s UHI3
a0
488 z ;
' i A
e 4
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SE0.A0 SA.48 10030 6140 5050 MEp 1133 1.4 0.00 B 143 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 587120 46.47 186.36 -59.89 40.31 34.84 1135 40.03 .08 358 143 PEMK - . . . .
3 OS9480 420 60042470 3773 35.00 1140 .89 0.00 3% 143 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5935.48 46.64 60.20 -21.56 40.83 35.85 11.41 39.85 8.00 358 143 PEM 1 5825.00 107,25 ----vn =oeee- 108,58 3475 1131 3939 0.0 358 143 PEK
11"Le\iel (dBuVim)
134
I
i
i3
]
A R S S E— )
48
Avg Blank L\_/m—«
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 99.55 --e-ev oomeee 92,88 34.75 1131 39.39 0.00 358 143 AVERAGE
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149

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU52/37_5745MHz

ANT 2

Pol. Horizontal Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
\
915
i
B
| K B
650 | | IR UHI3
' a0
B8
L
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEl6a0 4905 GRO0 1.9 0.9 M5 LB BT 0.0 T4 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565120 48.13 69.89 -20.86 38.96 34.50 11.67 36.30 0.0 274 360 PEAK - . . . .
3 5719.20 60.04 110,68 -S0.64 5184 3454 1L17 3151 0.00 204 36 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.80 65.60 112.72 -47.12 57.43 34.54 1117 37.54 0.00 274 360 PEM 1 574500 111,60 ----vv =meeev 10378 3459 1120 37.97 0.0 274 360 PEAK
11"Le\iel (dBuVim)
134
1
i
i3
]
A A S )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 103,28 ----vv -eeee- 95,46 34.59 1128 37.97 0.00 274 360 AVERAGE
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149
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU52/37_5745MHz
ANT 2
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
frid 1138 1
\
3 i
B
i3
2 | T e T L3
a0
488
i W
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 Senap 40.01 GR00 18.20 4851 450 1LE5 W05 0.0 3 140 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 46.19 66.20 -22.01 36.98 34.50 11.67 36.28 .08 307 140 PEAK - . . . .
3570680 53.68 10720 -53.53 45.31 3451 LIS 3.9 0.00 367 149 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5721.60 64.06 114.55 -50.49 55.98 34.54 1117 37.55 0.00 387 148 PEM 1 574500 109,36 ----vn =oeme- 101,54 34,59 1120 37.97 0.0 307 140 PE
11"Le\iel (dBuVim)
134
1
i
i3
]
A A S S E— )
48
Avg Blank LN/“M—
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 10193 --vnev oomees 911 3459 1128 37.97 0.00 307 140 AVERAGE
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150

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU52/40_5825MHz

ANT 2

Pol. Horizontal Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
1138 / \
1138 1
[l
975
i75
813
e i
850 | | IR UL
1y 50
48 At N
Wl i W
325
Peak MWWWW
3 325
163
5600 5680. 5760, 5840, 5020, 6000
Frequency (MHz)
U
1000 220, 3400, 4600, 5800, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEA4) 55.02 10207 S5 45.09 Mal 1133 1.0 0.00 B0 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5862.80 52.04 108.71 -56.67 45.92 34.83 1134 40.05 0.06 359 360 PEMK J N —————————
3 S48 4.7 63.35-25.18 3666 .00 1140 2.3 0.00 359 369 PEAK Wiz dBuV/n dBuv/m A3 OBV dBfe B B B a0 dyg
4 5936.40 47.22 65.20 -20.98 4B.62 35.85 11.41 39.86 0.8 359 360 PEAK 1 5825.00 108,35 ----vs -veee- 101,68 475 1131 3939 080 359 360 PEAK
11"Le\iel (dBuVim)
1138
1
i75
B3
650
I S S ——
488
Avg Blank LV,—W
325
163
U
1000 220, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
o Bije Bl B o B & & b a dg
1 5825.00 10981 - -oeee- 9414 475 1131 3939 0.80 359 360 AVERAGE
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150

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU52/40_5825MHz

ANT 2

Pol. Vertical Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
(0
915
i
B
L3 B
650 l | iR UNIS
y a0
488 2..‘ LT .4 "
v end kA W W
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEAE 503 1113 113 M08 WA 113 1.9 0.00 0 140 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 587260 46.75 186.14 -59.39 40.50 34.84 11.35 40.02 .08 359 142 PEMK - . . . .
359480 45.00 68.35 -13.35 38.49 35.00 1140 .89 0.00 33 142 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5976.88 47.17 66.20 -21.83 48.33 35.15 11.45 39.76 6.0 359 142 PEM 1 5825.00 109,35 ----em woeee- 102,68 3475 1131 3939 0.0 359 142 PEK
11"Le\iel (dBuVim)
134
I
i
i3
Al
I A H S )
48
Avg Blank LW
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5625.00 100.08 -----v ------ 93,33 3475 1131 3939 0.00 359 142 AVERAGE
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151

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU106/53_5745MHz

ANT 2

Pol. Horizontal Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
1138 / \ 113 1
\
915
i
B
L3 B
60 o T T LT UL U3
1 a0
488 ;
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SHLID 4075 GR00 1045 4.41 A5 1LE) W03 0.0 316 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 47.27 66.20 -20.93 37.98 34.50 11.87 36.28 .08 316 360 PEAK - . . . .
3 5718.80 61.89 11056 -48.67 53.68 34.54 1L17 3750 0.00 316 369 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5721.68 65.20 114.55 -49.35 57.84 34.54 1L17 37.55 6.00 316 368 PEM 1 574500 111,95 --svem woeee 10413 3459 1120 37.97 0.0 316 360 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
A A S )
48
Avg Blank L,»—w»
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 102,79 ----ev -emees 9.97 34.59 1128 37.97 0.00 316 360 AVERAGE
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151
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU106/53_5745MHz
ANT 2
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
138 / | 1 1
\
3 i
B
L3 B
2 | T e T L3
| a0
LY e M
Wi
i W
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEILED SAT4 GR0 U745 AL S0 LIS W04 0.0 33 140 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.80 47.68 66.08 -21.12 38.40 34.50 11.87 36.29 .08 353 142 PEMK - . . . .
3 5719.20 59.90 110.68 -50.78 5170 34.54 1L17 351 0.00 353 142 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.48 60.60 111.81 -51.21 52.42 34.54 1L17 37.53 6.00 353 142 PEM 1574500 113,32 --eem ooeees 10550 3459 1L.20 37.97 0.0 353 142 PEK
11"Le\iel (dBuVim)
134
1
i
i3
Al
A R F S E— )
48
Avg Blank LW
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 102,15 ---nev -oeee- 94,33 3459 1128 37.97 0.00 353 142 AVERAGE
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152

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU106/54_5825MHz

ANT 2
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
'l
915
i
B
L3 B
650 i | | I UNIS
2 a0
48 3 4
484 W
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SELAD 565 11409 S6.48 SLA1 WA 1133 1.00 0.00 57 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5859.20 53.44 189.72 -56.28 47.20 34.82 11.34 40.00 .08 267 360 PEAK - . . . .
359480 4572 66.04-13.20 39.21 35.00 1140 .89 0.00 267 369 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 59p2.48 47.45 66.20 -20.72 4871 35.12 11.44 39.79 B.00 267 368 PEM 1 5825.00 109,51 ----en woeee- 102,84 3475 1131 39.39 0.80 267 360 PEAK
11"Le\iel (dBuVim)
134
I
i
i3
]
A R S S )
4BIB L/—v"
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 10105 ----vv -=--m- 9,38 34.75 1131 39.39 0.00 267 360 AVERAGE
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Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU106/54_5825MHz

ANT 2

Pol. Vertical Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
1138 / \
134 1
i
915
i
B
L3 B
850 | | I UNIS
b a0
48
s '
Peak M
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 200, 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEAE 570 UL S6.65 4547 WA 113 1.9 0.00 3T 134 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5856.80 53.41 110.48 -56.99 47.22 34.81 1134 39.9 .08 357 134 PEAK - . . . .
359440 4420 6R.64-2440 3773 35.00 1160 .89 0.00 357 134 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5925.28 46.54 60.20 -21.66 40.83 35.09 11.46 39.89 8.00 357 134 PEM 1 5825.00 108,34 - woeee- 10167 3475 1131 3939 o.80 357 1M PEK
11"Le\iel (dBuVim)
134
I
i
i3
Al
A A F S )
48
Avg Blank Lf—*-
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 99.61 ----ev -omoe- 92,94 3475 1131 39.39 0.00 357 134 AVERAGE
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